L TM 10-1100
llm:rrs
a1 S T
SPECIAL  MODEL
== P /4TON ==
80 WHEELBASE
4 WHEEL DRIVE (4X4)

2 iIND 4 WHEEL

 STEERING
- RUS J‘ GOVERIITIENT

AL

f.




 TMIO-1I00

SPECIAL  MODEL
== GP /4 TON
80" UHEELBASE
4 UHEEL DRIVE (4X4)
2 fIND 4 WHEEL

STEERING
' WM

- TMIO-100 e

All Rights Reserved



g

b DEARBORN, MICH.

FORD MOTOR COMPANY

AMERICAN WHOLESALE BRANCHES

Alexandria, Va. Dallas Jacksonville Omaha
Atlanta Dearborn, Mich, Kansas City, Mo. Pittsburgh
Buffalo | Denver Long Beach, Calif. Richmond, Calif.
Charlotte, N. C. Des Moines Louisville St. Louis v
Chester, Pa. Edgewater, N. J. Mempbhis Salt Lake City a
Chicago Fargo Milwaukee Seattle
Cincinnati Green Island, N. Y. New Orleans Somerville, Mass.
Cleveland Houston Norfolk Twin City (St. Paul, Minn.)
Indianapolis Oklahoma City '
@

- - | Instructions for Ordering Parts

1—Always give Part Number and Name of each part ordered.

2—Specify whether shipments are to be made by freight, express or parcel post.

Telegraph Code

We list below a brief General Code covering miscellaneous instructions relative to the ship-
ment of parts.
Angra—Express at once— Booba—Ship fast freight—
Anile—Express direct to— Beaga—Post today sure.

Brewa—Advise how and when shipping.

** Manufacturers List Price not subject to regular discount.
* Not subject to regular discount.
# See Forms 7133-4-5 or 6 for Net Price.



SERIES

1000-1250
1351-1499
1500-1723
2006-2449
2450-2553
2594-2872
3000-3451
3500-3743

~ 4000-4799
- 4800-4999

5000-5149
5150-5224
5225-5299
5300-5515
5550-5818
6000-6928
7000-7449
7500-7646
8000-8499
8500-8599
8600-8633
9002-9269
1 9270-9420
9421-9499
9500-9699
9700-9828

INDEX TO GROUP NUMBERS

GROUP

Wheels, Hubs & Rims
Spare Wheel Carrier
Tires

Brakes (Service)
Brake (Controls)
Brakes (Emergency)

Front Axle

Steering Gear
Rear Axle
Coupling Shaft

" Frame & Brackets

Battery Brackets & Parts
Muffler & Exhaust Pipe
Front Springs

Rear Springs

Engine

Transmission

Clutch

Radiator

Water Pump Assy

Fan

Fuel Tank

Fuel Pump _
Manifolds, Clamps, etc.
Carburetor

Acc, Spark & Throttle
Control Rods -

SERIES

9904-9974

~ 10000-10449

10500-10649
10650-10848
10849-10899
11000-11516
11648-11688
12000-12327

12405-12425
13002-13399
13400-13799

13800-13899
14054-14621
16000-16149
16150-16449
16450-16524
16525-16599

'16600-16799

17003-17088
17250-17499
17500-17674
17750-17999
18000-18199

18400-18600

18650-18675

SeV TD

GROUP

Carburetor
Generator

 Cutout

Battery _ .
Instrument Cluster & Ammeter
Starter Motor

Lighting Switch

Ignition Coil, Distributor,
Condenser '
Spark Plug

Head,Fender & Cowl Lamps
Lighting Stop, Tail & :
Dome Lights

Horn '

Wiring

Front Fender

- Rear Fender

Running Board

Running Board Shields
Hood

Tools _

Speedometer

Windshield Wiper
Bumpers

Shock Absorber
Miscellaneous Accessories
Oil Filter




A Page

Accelerator........... TR |
ALY Cleaner.issnsssassansvissiosion B9
Axle-Front(2 & 4 Whi.Steering)... 7
Axle-Rear(2 Wheel Steering)..c.... 14
- Axle-Rear(4 Whlfgrg) L

BatterV.uuvsseesereeorevornornsseossonses 43
Battery Clamp...cccececeececcessscscses 18
Brake Controls-Emergency........
Brake Controls-Service............ .
Brake DEUM S ricivicosinisvissvasoisis
Brake Lever-Hand......cceeceieneeess
Brake=SerVICe....coinapsincacavensasnns
BUumper-Front......cccossesssssesssesee. ¥
Bumper-Rear...c.ccoevcecscsssssassnses I

C

Camahatt,..c.ccocnnnneasepsisnsarssicese B0
CArDUPOtOr: ssssssssavaisssissoonnnsvin:. 39
Chain—TiI‘e........n.......'.-..u..u...- 59
IO scamsiinininsaiasisiiiniies eee 29
Coll-Ignition..cceseecececccccscssssecees 49
CONACNSeT cverrreeerssrarerssosssossssces 4D
Connecting Rod.......... seussadinnsens B2
Control-Choke & Throttle.....c.e.. 41
Crankshaft.....cceciecececncccescsrceees 22
CYHRAEY...ccsnsivnmisanisnsonsapsiuonon 21

D

] DiStribUtUTu-n.u.........-';...-....-.- 45
e Drive_Star_teroucctcnaao-;aaoooe.aa-o-oa 44

INDEX

"MODEL GP CHASSIS PARTS

N T

FONALTR. sisisrrvnciavsssosoiavrusunons
Fiiter (Oil)..cicivisessivisonvivosonsios
Flywheel....succssississsinvissossecsss
Frame........ SR RN
Fuel System....cccecevevvencene

G

Gauge=Fuel...c.coceoeserscsvsssvesosse
Gauge-0il Pressure........c...e...
Geiy SO sisusniiaanainings

Generator............
Guard BroBeissiisisasninsasines

H

Hood ..II.I......I..'.......'.....'.'..‘

Horn.’.... llllll PEIIPPO S PIPNBSPARISER RS

Hub & DIUMuccieeesesssusnssossaions

I

Indicator-Generator Charge.....
Irldicator-TemperamrE...c.ccfoocn
Instrument Cluster......coceeeveeee

L

Lamp-Head............. R - R
Lamp-Headlamp Indicator.......
Lamp-Instrument Panel..........
Lamp-Rear......... e
Lamp-Head (Blackout).......... o

43

43
29
42
34

55
52

43
43

43

48
52
52
50
48

b

A




INDEX- Continued

M Page

Manifolds. ,.evesiisisserssneranssesssece 3T
Mirrof-Rear View......-.- Iy 56

Mﬁfler‘......'......"........‘.....' (I TR L) 19
P
Pan-E.ngine.................u...-nu-- 25

Pa.n-Oil.....u...............uu.“._un 25
PiStONeecsesssessesssseosossesseossssocees 22
Pump-Fuel..cccereceersasassccrscrcees 37
Pump-Oilcaaooalc--aaoooo--ooooaao--nnooo 25
Pump-Water...c.cceceeersnscrscnreces 35

pintle H‘ookllitdi. ........ SEPRPRBRRERIRAR 18
R
Radiator ...... [ IR NN R} O..I.. ......... s 32
Regula.tor b v01ta-ge sensseee ssesvsvennaa 43
~ Reflector..... iR creesessacensesenens 50
Rivets- Frame..... S SRR SS P 18
Running Board.....ceceeeceeses sasssne. B0
g
Shock AbSOYber...c.ceccceacccnscscccse 58
Speedometer..... cosssessacne ceoserseses D8
Spring-FI‘Ont ------------------ sssassnae 19
Spring-Rear ----------- erpRavoes XYYy 20

Page
Standard Parts-Numerical List 66-7
Starwr Drive..‘.C....I..I‘...l.l..«'..:...'44
Starter MOtOI‘... sesessssssnsnse wosenen 43
Steeri!lg Gear.......‘.‘.' .............. 11 |
I SWitCh"LightingoclO-oaoao ------------- 45
S‘Witch-stal‘ter........- aaaaaaaa sssssse 45
Switch-Headlamp Dimmer......... 52
T
Ta.nk'Fuel...u......u..-..-.n-........36
TOOIS ....... SPGB PNNIEIIRIGRPNORONRIRNORRTS ‘. 55
TransmisSsion...cecesreescesoscansenecs 26
Thermostat ooooo agdesdededesssadanvesne 35 :
Transfer CasSC.iccecsecscecssscasssasss 31
Transfer Box-Steering....veeeesesn. 14
U . '
Universal Joint-Front Axle........ 28
Universal Ioint-Rear Axle...cco0ee. 28
v
‘ valves ------------------- (IR E Y] saavew 25
| W
Wheels, Hubs & Drums....... Y |
Wiper-Windshield....ccceeieveeeneens 56

Wiring ............... dagspiedadddwReny LL 53

MODEL G P BODY PARTS

For quick reference all Body Parts have been divided
into groups as listed in the Index below.

GROUP Page
BacCK..cassisassssessssons SRR SRR . |
Body Photograph AR——
FlOOT sssssosscossssans secarseass ennavsiiinih 61
Front..cecorceoscosssaces ssivasasisaiareie OF
Seat....ciamss PR TV YAV 62
Bid6..sssvsnsssoravnsansenss DO R SN ceee 63
TOPeesss seasssssasrseaseesnes P DPOTOTOR, .
Tool Compartment ........ SR vee 64

Windshield....cccaiieneecrennnnnes waavsuse 64




FINISH OF STANDARD PARTS

The‘ *S"” suffix on numbers covering Standard Parts repre-
sents the finish of the part as shown by the following list:

Numbers w1th suﬂix 8 A s s Plain

Numbers with sufﬂ_x S$2........ . R aven finish

Numbers with suffix S-.3_‘ e e wh e v . ,Blaqk .]apan

Numbers with suffix S-4.. ... ... ........ Raven finish and black paint
Numbers with suffix 1 I — Copper plate

Numbers with eu"fﬁx 1 S S . .Nickel plate

Numbers with suﬁ‘lx 5 S Sk e . .Cadmium plate

Numbers with suﬁlx S-8......... S e .ch plate

Numbers with sufﬁx S-9. .......... S s Biued steel (obsolete)
Numbers Wwith .sufﬁx S- 10. e e ... Tinned

- Numbers with SUTRX S-11.. oo coown vw v e Terne coated (obsolete)
_ Numbers with suffix S-12............ . .Lacquer to match trim
A Numbers with suffix $-13..... .. i .. .Chrome plated

Numbers with suﬂ‘ix S8 i S .. ..Nickel plate—Butler finish
Numbers with suffix S-15.......... Lo Oxidized
'Numbers with suffix S-16. .. .. et . er. . Lead coated

Numbers with suffix S-17. . .. i .. .Raven finish and brown paint,

S s _ - head only (obsolete)

Numbers with. suffix S-18. . R | ¥ Case hardened

Numbers with sufﬁx T3 L IR G o . .Brass plate

Numbers with suffix S- | R ) e .Cement coated .

Numbers with suffix §-21................Lacquer for identification .
Numbers with sufﬁx §-22:..... i o Chrome plate—Butler finish
Numbers with_ suffix $-23. .. .. LB s e .Rustless steel—head polished

Numbers with suffix $-24. .. ... ....... Hot tin coated -




s & -
. -
v i d g
) .. 8 «* @ © .
¥VO 3ONVSSIVNNOOIY 3SVEJ3IIHM. 06 ' AINA T33HM v ‘NOL | LNIWNY3A09 'SN 49 TIAOW
o "
= ®

L] | ‘ L ] a

—— 5 .

ﬁv 8 : s
. [}

&




m,gam- M s

CHASSIS PARTS AND PRICE LIST

- N e
GENYING

e g LIST PRICE PART NAME SLEsRNS MODEL
3 2w | aw
Wheels, Hubs and Drums
“Gr 1012 08| Tut-wheel Hub-Id 10 | 0
GP 1013 .06 | ¥ut-wheel hub-IH 10.] 10
oGP 1015 B.50| Whool asey-16 X k.00 =13
Gp 1089 55| Relainer-pivet oll eeal N R
355483-5 5/16-24 Hox head bolt -special 16 32
Z40k1-5 5/16 External tooth lockwasher 16 | 32
Regqd.for pivot oll seal retainer to eteering lmuckl
apP 1092 . Gasket -pivot oil seal retainer to knuckle 2
GP 1102 B.50| Hub & drwn asey-RA 2 | 2
(33 1103_: —B.50] T & drwm asey-15 2 2
GP 1107 .05 | Bolt-wheel hub-EE 10 10
GP 1108 .05 Bolt-wheel hub-LE 10 10
GP 11}0 0% Bolt-wheel hub-to driving flange-front & rear 24
GP 1124 .05| lLockwasher-wheel bearing lock nut L N
GP. 1139 .50 Cap-hub 2 b
GPF 1177 + 55| Retainer-wheel grease I L N
GP 1201 ¥%3_.05| Cone & roller assy-frt.& reer wheel bearing-inner & outer | 8 8 | Timken #18590
GPr 1202 ¥¥1.05| Cup-front & rear wheel bearing-immer & outer 8 1.8 | Timken #8520
GP 1218 05| Lockwagher-wheel beering h I
GP 11 1.50| Support-spare wheel 1 1
g 20451 -52 7/16-20 x 1-1/4 Hex.hd.bolt 1 1
33802-82 7/16-20 Hex.nut il 1
ZLB08-82 7/16 Lock wesher 1 1
Ret';d.for gpare wheel pupporteko rear tumper Impact 2
par to reinf.bar & &rm-inner
50%TI-52  7/16-20 X 7/B Hex.head bolt i 1
3380e-52  7/16-20 Hex.nut £l 1
IMBOB-§2  7/16 lock washer 1 1
Reqd.for spare wheel support to rfgr bumper reinf.
bar ' ¥
L)
| Service Brakes
GP 2010 6.50] Brake -front assy- R 1| §e
GP 2011 6.50| Brake-front sesy-LH 1 §2
. 24807-8 3/8 Lockwasgher 12 2l
355550-8  3/B-2h Bpecial Hex HA.bolt 12 | 24
Reqd.for brake assy to steering kmuckle
GF 2013 3.00| Flets eansy-brake howsing . n
aP 2018 1,50| Shoe & lining mesy-brake- forvard L L
351015-5 9/B% x 932 Special tubuler rivet-special | 80 | 80
Reqd, for bréke ghoe & lining rivet
GP 2019 1.90| Shoe & lining-reverse brake 4 |
GP 2021 .65| Lining-brake shoe- forwerd n I
GP 2022 1.00 | Lining-brake -reverse brake K T
GP 2027 ,10| Pin-brake anchor : 8 8
351L66-524 Lockwasher-brake enchor pin-special ~ 8 8
— 338L6-87-88 1/7-20 Eex nut-prake anchor pin 81 8
GP 2028 .10| Cam-brake anchor pin 8 8
91A 2030 .12| Flate-brake anchar pin N I
CP 2035 .10| Spring-brake ghoe return N Iy
cP 2038 10| Eccentric-brake adjusting 8| 8
3HB0T7-57-58 3/8 Tockwasher 8 8
32800-67-88  5/5-2L Hex nut g 8
.Regd.for brake adjusting sccentric
GP 2061 2,50| Cylinder assy-front breke : -] §h
IG05-67-60  1/% Internal tooth lockwasher " n
20500-57-88 1/k-20 x 3/8 Hex heed bolt L N
Reqd.for brake oyl.to brake plate A
§ Front & xeap = lont. only !




S foor EM —

CHASSIS PARTS AND PRICE LIST

¥ 2133 2078

31045-»
34802==(

" Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts,
C.

GP 2075 ' 15| Bracket-brake nose-front & rear =1 2| s
01Y 2073 . .12 | Bracket-rear brake hose 1 b
GP 2074 ) ~ ,20| Commector-brake line to axle-frant & rear 2 2
GP 2075 50| Cormector-Front braks line-left 1 T
TGP 2076 .25| Fitting-brake master cyl.outlst Tl 2 i
GF 2077 ~55| Bolt-brake master cyl,outlet T 3
oGP 2078 ol & ) 1.05 Hose asay-breke B
GP  2079.. Hose assy -brake -frant 10" long 3 §5
GE 2080 2 .25 Connection-front dbrake eyl.inlet =, §h
91T 2081 .01 | Clip-breke pipe to frame 5 5
L Tsed as headlamp wire to fender apron clip |
i Used & gasoline tank to stralner tube to FH side ra.i‘[ i
clip _
T 35568 5-82 5/16-24 Special carriage bolt : 3 |
34806-82 5/16 Lockwesher 1 1
33798-82 5/16-24 Hex nut 1 1.
Reqd.for gesoline tank to stralner Tube to RE side I
= H rail clip }
GP 2081 60| Clip-brake hoee suspension- for resr hose 3 3
' ~3I0U5-52 #6-32 x 3/8 Fillister head screw 3| 3
" 3hos2-87 #8-32 Hex mut T |.3
54002-57 79 Lockwasher 3 3 |
Reqd.for brake hose euapanaian celip - ; !
BO%1L-8 1/h x 3/ Rd,Hd,solid rivet 2 2 |
B Reqd.for front brake hose brit.to side =it A I
Lo T cyoss membey brace
GE 20828 | [ .20| Bracket-front breke hose : AN R
B GP 2257 Sp'ring-mke hose retxacting-rear 1 1
GP P0BT . 03| Gasket-brake hoseFront & rear . i 2
~§_ Front & jeqr ' ' ' : '




7 fptor ompang,

CHASSIS PARTS AND PRICE LIST

33846-S7
351466-524
2018
‘Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts,. -~ — . *
GIA 2153 ~ .03| Wut-brake pipe 1/8 v . [ &[ ¢ =
- 2 Reqd.for distributor vacuum tube ’
2 Reqd.for tube #GP-9237 tank to strainer
2 Regd.for tube #GP-9369 pump to carh, B
6P 2133 .03 | Wut-breke pipe ' : 12 | 12
GP 2140 5.50| Cylirder apsy-brake master-complete :

25032-82 5/16-2k x 4.25 Hex.hd.bolt

; 2hg51-52 5/16-10 x 2.25 Hex.hd.bolt

¥ i 24806-8 5/16 lock washer -

' 337198-82 5/16 « Pk Hex,hut :
Rﬁq&.i‘or btrake master ¢yl.to slde rail ]

d B0 Pl I
Flolpju|+

2169-ASS'Y

Basic numbers only shown on illustration, Ozder by Part Numbers shown in Hst of parts.

‘4 GP 2143-A |- .35 | 1ink asey-brake master cyl. - - l T F I
“op a5 ¢ ~ .20| Spring-master cyl.plston and retainer assy -1 1




B - c

CHASSIS PARTS AND PRICE LIST

FART
NUMBER

LIST PRICE

LL e

PART NAME

" SIEERING

MODEL

T

2 w) ew

Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.

GP 21kg

.02 | Gasket-front brake oylinder inlet connsction 6 |§12
GP 2150 .20| Bolt-front brake 1ine commectox’ 2 | &
G9lA 2151 .01 | Gagkot-master cyl.outlet-large 1 1
g1A 2152 .01 | Gasket~-brake master oyl.outlet-small 1 1
GP 2155 2.75| Cylinder-brake meater 1 1
GP 2160 15| Seat-master cylinder check valve Y )
GP 7162 60| Cap sesy-breke master oyl,filier 1 1
GP 2167 05| Gagket-brake mester cyl.filler ‘¢ap 1 1
GP 2169 .60} Platon assy-breke master cyl. 1 1
I GP 2175 .20| Cup-brake master cyl.primary 1 1
GP 2Tk .05| Ring-brake master cyl,plston emap 1 1
GP 2175 -25| Cup-brake magter cyl.check valve 1 1
GP 2180 +20| Boot-brake master cyl. & 1 1
i GP 2188 .05| Flate-brake master cyl.piston stop 1 1
GE 2190 1.25| Cylinder-front brake 2 91;_
GP 2192 1.25| Cylinder-rear brake 2
GP. 2194 .20 | Piston assy-brake wheel 1" dia.-front L] g8
GP 2196 20| "Plston assy-breke vheel-rear-7/B" dia. n
1A 2201 .20| Cup-brake wheel cyl.-front-1" dia, N §8
GE 2201 .20| Cup-brake wheel Cyl.-rear-7/0" dis. %
GP 2204 -.10| Spring-rear brake wheel cyl,piston-return 2
GP 2205 .10 _Sprim-front breke wheel cyl.piston return 2 [3n
GP 2206 15| Boot-brake woeel cylinder - ' 53 8
GP 2208 .10| Screw-brake wheel cylinder bleeder N I
34807-8 3/B Leckwasber, T 12 | 12
33786-52 3/B-2% Hex nut 17|12 g
Reqd, for rear brake assy to rear brake disc.flange
GF 2210 6.50| Drakp -reer assy-RE ' T
GP 2211 6.50| Brake-rear assy-IH 1
91A 22LL-A L01| Clip-brake pipe to radius rod 2 o
Reqd.for fuel line to band brake guard support olip
20309-82 1/4-28 x 1/2 Hex hd bolt 2 2
3L805-82 1/h Tockwasher 2 2
33796-82 1/4-20 Hex nut _ 2 2
Reqd.for fuel line to hand brake guard support
Reqd.for brake cyl.to brake plate
GP 224k ~07| Clip-brake pipe to rear axies 1. 1
GP 2257 .75 Spring-breke hose retracting-rear 1
GP 2261 2.50 | Cylinder asey-rear brake ) 2
34905-87-88 1/% Internal tooth lockwasher L 4
_ 20300-57-588 1/5-20 x 5)8 Hex need bolt b L
§ Front ang goar




CHASSIS PARTS AND PRICE LIST

ra ===
N::’::" 'é LIST PRICE : PART NAME ::Em:': MODEL
GP 2263 5-5= Pipe naay—braks 7 1
ToTt front wheel tés %o right front whoel tee line —
GP 2064 B | .55| Pipe mpay-breke 1 1
Master cyl.to left front brake hose line —
GP 2265-A 75| Plpe asey-brake 1
Master cyl.to left rear brake hose line
GP 2265-B |, .75| Pipe assy-vrake- master cyl.to lefi rear brake hose line
QP 2266 .70} Pipe essy-brake- right front wheel comnection to tee line 1 1
GP £26FA -.90| Plpe assy-brake T
Rlght rear vheel.to tee line
GP 2267-B | - .90| Pipe assy-braie-right rear wheel to tee line 1 i
GP 2068-A .L5| Pipe assy-brake 1
_ ® Ieft rear wheel to tee line
op 2068-B 45| Pipe assy-brake-left reer wheel to tee line 1 L i
GP 2279 2.%0| Brecket-rear axle to brake pipe tee 1 1
20385-52 1/4-28 x 1 Hex.hd bolt 1 1]
35805-52 1/ Look wesher 1 1]
353796-52 1/L-28 Bex.nut 1 1]
Reqd.for rear axle brake pipe to brkt.to braks line |
connection
GP 2291 2,30| Bracket-front axle to brake pipe tee 1 1
20385-82 1/4-Bxl Hex,heed sérew BT i
3379662 1/4-28 Hox.nut it 1l
7480582 1/b Lockwasher 1 1]
1 reqd. for front axle brake pipe tee bracket [
to braeks line cennector
O%A 2hli2 . 02| Ciip-brake retracting spring ] 2 2
1 Reqd.ae clutch pedal retracting epring to trans,gear
cane |
) 1 Reqd.as breke hose retracting spring to rear axle
] housing cilp
-
| Service Brake Controls
“ho 2ksh | | .20 | Pad aesy-clutch & brake pedal 2] .2l
3L810-82 §/16 Iock washer 2 2
Roqd.for clutch & brake peaal '
GP 2455 7.50| Pedal-brake \ 1 1]
GF 2462 ,50| Rod-brake pedel to master cyl. _ 1 1
- 3305-52  7/16-20 Reguler hex,nub 1 -
: Reqd.for breke pedal to mester cyl.rod nut _
GP 2L6T 3.75| Bracket-pedal . . : 1 1
50%67-62 5/16-25 x /0 Hex.heed bolt 3 3 T
Z4806-8 5/16 Lock washer 3 3
Reqd.for pedal brkt,to frame master cy‘L attaching 3
: plate =
GP 2k73 L. 50| Brecket-pedal-with bushings 1
Emergency Brake and Hand Brake Lever
GP 2598 - 5.75| Brake asey-hend 1 g
31218-87-8 1/4-20 x 2-1/2 FITI.54 screw 1 110
33795-87-8 1/4-20 Hex,nut ' 2 2 T
- Reqd, for hand breke erd-wpper -
GP 2614 2,50 | Drum-hand braks 1 1
3WB07-§  3/8 Tockwasher N 4
I3786-52  3/8-2h Eex nut T ]
355551-8 3/8-2h x 1-1/8 Hex head dolt-special n &t
Reqd.for rear U/J flenge to hand brake drum
01T 2616 ,05| Screw-hand brake band anchor clip ad). 1 1 i
GP 2620 1.50| Iining-hand brake - T 1
—BLBT-8 1/B x 9/72 Flat head tubular rivet | 1k
Regd.for hand breke lining to band e




e i
Fora fotor Compony,
ST _

_CHASSIS PARTS AND PRICE LI

2791

2857

2630
72018-S —
73928-S 2826
72010-S 2854
73899-§——— &=
2632
-2642
31218-S7
2634
33795-S7
2805
2648

2614




CHASSIS PARTS AND PRICE LIST

PART L STEERING
NHH_.BBR E LIST PRICE . PART HNAME , o “_w MODEL
GP 2630 .25| Link-hend breke to Lrens, _ 1 1
TH0B5-57 _ 5/8 x 3/8 Olevie pin T 1
75010-5 1/8 = 5/8 Cotter pin 1 I
Regd.for hand brake to trans,link
~73588-87 1/ x 1-3/16 Clevie pin . a1
' T20L8-8 5 x 3/ Cotter pin 1 5 3
Reqd.for hand brake to trans.link to hand brake
band cam
01T 2632 .20| cam-hand brake bend 2 2
73905-87-8 3/8 x 1 Clevie Pin 31 1
72016-8 3/32 x 3/4 Cotter pin 1 1
P . Reqd.for hand breke band cam to rod
01T 263% @ — .OK| gpripg-hend brake release 2 P
01T 2635 .06] spring-hand breke compression 1 1
o1T 2640 .03| gpring-hand brake band support 1 1
or 261‘,2 .20 Fod-hand brake band ﬁﬂJ. 1 1
GP 2640 L. 50| Band-hand breke & lining asey 1 1
&P 2750 1.30| Guard-hand brake ; 1 1
20519-82 5/16-2l x .56 Hex.hd.bolt 3 3
24806-8 5/16 Lock washer 3 3
33088-g2 5/16-24 Hex.nut % 3

Reqd.for hand brake guard to #2 crose member

GP 2751 .55 Support-hand brake guard 1 1
“50310-82 5/16-2% x .50 Hox.hd.bolt € 3
34806-5 5/16 Lock washer 6 6
33798-62 5/16-24 Hex.mub 6 6
L Reqa.hand brake guard suppgrt to slde rail

: ? Reqd.hend brake guard eupport to hand brake guard
BB 2780 2,75| Lever assy-hand brake 1 1
20000-57-8 3)0-2k x 1-1/k Hex,head bolt 1 1
T34030-57-8  5/0-2k Hex.nut-slotted-thick T 1
1 1

78009-8 3/ x 5/8 Cotter pin
Reqd.for hend brake lever to aec&f

BB 2785 . .20| Rod-hend brake lever pawl X 1
B 2‘f§_6-R .10| Pawl-hand brake lever ) 1
B 2791 .12 | Button-hand brake lever pawl rod T | a1
B 2793 .02 | Spring-nand brake lever pawl rod 1 1
B 2795-B 15| sector-hand brake lever 1 1
B0%68-52 3/8-16 x .00 Hex.head bolt 2 2
3HB0T-8 3/8.10ck washer 2 2

Read, for hand brake lever sector to trans.gear shift

hcmaing :

T 2805 .15 | Wut-hand brake adjusting 1 1
78 281h-A .02 | Clip-hand brake cable spring lock clip-for breke hose 4 4
GP 2826 15| Bolt-hand brake olevis to cam _ i 1
GP 2053 , 550| Connector assy-hand braks lever to canm 1 1
olr 2854 2 +20| End-hand brake rod adjusting 1 1
GP 2857 35| Clevis-hand brake lever to cam 1 1
73025-87-8 5/16 x 1-3/16 Clevie pin 1 1
72010-S 1/8 x 5/8 Cotter Pin 1 1

Reqd.for hand brake lever to cem clevie to hand

brake bapd cam

Front Axle (2-Wheel Steering)

Front and Rear Axle (4-Wheel Steermg)

95 GP 1089 Retainmer-pivot oil eeal ] 83
355L03-5 5/16-2% x 1/2 Hex Hd bolt-epeclal : 16 §32
Zhok1-S 5/16" External tooth washer 57 (16 | §32

Reqd.for steering knuckle o1} seal

§ Frant &‘J




g
Foret foror Company,

CHASSIS PARTS AND PRICE LIST

3283 34083-S 3?!8;;.3
3494I1-S 34807-S 51059-
355483-S — 33786-S
1089— 348%‘1;3
24916-S s
1092 3306
~357699-S
—-U 3149
3139 353064-S
_/'u 3105
3138 34807-S
355552-S
1089 17T
. 62 120
36l
72008-S
3290
3326
3332

| 3128

3017
24622-5
358074-S
3215

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

_ 05 GP 112h TLockvasner-wheel bearing lock nut 2 | &

. +50 GP 1139 Cep-hub i §h

355550-5 3/B8-2h X 3/% Speclal Hex BA bolt 12 [ g2k

34807-8 3/8" Lockwasher 12 | g2

Reqd.for breks disc

e .55 GP 1177 Retainer-wheel grease ; 2 s

GP 3001 Axle - front sasy 1
GP 001-B Axls-rear assy 1

GP 4OO4-B Houaing-diff.% resr axle asay 1

3,05 GE 1201 Come & rolier assy-frt.wheel-immer & outer | & | §8 | (Timken #18590)
¥1.05 GF 1202 Cup-front wheel bearing-lmner & outer b | 8. (Tinken $18520)

.05 G? 1218 Wesher-wneel bearing thrust 2 gk

ToP 3016 B.00| mert-front axle-RA 1| §2
GP 3017 T.C0| Shaft-front axle-LH 1 §2
GP 3031 + 30| Retelner-front axle ghaft gresse-outer 2 §h
GP 303k "«35| Retainer-front axle shaft grease-inner 2 | g
CP 307k 87,50| Housing-differential and front axle-assy ] 1
GP 3105 11.25|- spindle-front wheel bearing-agey 2 §h
GP 3112 5.10| Arm-steering pivot-gssy-RE 1 2
GP 3113 5.10| Arm-steering pivot-assy-T3 1 t2
33786-3 3/8-2L Hex nut 16 | §32

3IB07-8  3/8 Lockwesher 16 | 832

Reqd.for steering arm .
§ Front & peqr + Rightifront & left rear on Iy wheel steer. t Left-front & right redr on f wheel steer.

)
xr,,i-'ﬁ!



WM

CHASSIS PARTS AND PRICE LIST

34941-S
20046-S

4022
358046-S
4228
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
GP 3115 55[ Bolv-ppindie T @
GP J117-A L 03| Shim-steering pivot arm-,003 AmRedAsReq
GP 3117-B - .03 Shim-steering pivot arm-,005 . : Req
GP  3117-C . 04| Shim-steering pivot arm-,0L10 ; hsReqlaReq
. G® 317-D .0lL| Shim-steering pivot arm-,030 ‘ WoReqAsReq
GP 7122 .02| Pin-spindle bolt locking ] N 8
GP 2B 5.10| Arm-lower sheering _ T s2
34B07-8 3/8 Lockwasher 16 | g32
35786-82 3/8-2L Hex nut 16 | §32
Reqd, for steering amm to knuckle
GP 135 < .10 Seel-front axle pivot _ L 8
GP 3139 T12| Strip-Tront axie pivot oll #eal pressure N )
GF 5o 3.35( Cap-steering epindle pin-asey 1 §2
GP S1UB-A 18.75| Knuckle-steering-RB 1| g
357699-5 Stud 3/B-2% Speoisl 16 | g3
Reqd,for steering lomckle R & IH
33011-5 5/3=2Lk Hex check nut 2 h
2 Reqd,for steering knuckle brkts.stop screw
GP L0 18. 75| Kmuckle-steering-LH 1| g
Z53060-5 1/2" Pipe piug-extonded head-special 2 §&
355526-5 3/8-24 Speclal hex head stop screw 2 [
33011-8 3/8-2h Hex.check nut 2 &4 N
Reqd.for steering Jmuckle

§ TFront and rear




- 10 = .

CHASSIS PARTS AND PRICE LIST

I n;:ug:n E LIST PRICE { ) . PART NAME ;::::m:: MODEL
GF L #x1,00| Roller & cone &sey-front axle spind-le bearing N % 11500)
GP 3162 ¥%1, 50| Cup-front exle spindle bearing T i _fﬁ%%sm)
GP 3200 57.50| . Joint-front wheel universal-assy 2 gh

356106-5 Nub-special Hex .75-.16 2 | §%
—%55504-5 Washer-driving pinion nut ERE i
: —  357200-8 Cotter pin-.109/.105 dia.x 1.50 special 2 §h
Toqd. for wiversal joint kmuckle — | e
GP  3o0% 5.05| ¥lange-front hub Ariving 2 o
; .03 GP 1110 Bolt-front axle shaft flange 12 | 12
3h807-8 3/8" Lockvashsr 12: | 1o
. Reqd.for front hub driving flange
GP 206 ~63.50| Universal joint and Axle snait assy-front wheel-FE 1 §2
GP 3207 62.50| Universal jolnt &nd a._xle ehaft apsy-front uheel—;‘._‘:! 1 1 §2 _‘:
GP 208-A _0L| Snim-universal joint adjusting-.0107 a8 | reg =
GP 3P08-B 05| Shin-unlversal Joint adjusting-.030 as | reqd
Gr 215 5. 75 —front wheel universal joint 2| &
35807h-8 Ball-11/16"-special 12 | §2k
Reqd,for front wheel univereal joint cage
GF 216 05| Ring-front wheol universal joint emALy Tetainer EmAp = | & o
GP 3217 "L0| Retalner-front whesl umiversal Jolnt shaft 2 §h
' Did22-5 #6-32 x 7/16 Fla¥ head mcrew 6 | §2
Reqd, for Irt.whl.univ.jolnt shaft ret.inner race .

TGP 28 5,75, Pln-universal joint pilot 3| &
GP 319 2,25 | Pilot-front wheel universal Joint 2 [N
OF  %eal 11.75 | Rece-front wheel wnivereal joint Inmnor ) §h
GP e85 3,00| Tube-ppindie connecting rod 1 §2

TRE %07 07 | Clamp-spindie comecting rod—r:r drag 1link 1| &

24029-8 5/16-24 Hex.slotted nut 1] 85
72008-5 1/16 x 5/8 Cotter pin 1] 8
£ 20228-5 5/16-24 x 1-1/8 Hex,hd,bolt-end drilled 11
Reqd.for drag link rlamp & GP 4190
51 5267 .15 Clemp-spindle comnecting ¥od 2 &k
ehoie-52 3/8-2h x 1-5/8 Bex heed bolt <] 2 §h
“3L083-82 3/8-2% Hex nut 2 | &
T 3H0T-8  3/B Lockwasher 2 | &
Reqd.for epindle conmecting rod clamp
GP %S0 1.75| End assy-spindle connecting rod-IE -elso for GP4161 &GPHIST| 2 | §5
Rogd.for spindle comnecting tie rod
Reqd,for drag link assy i
GP 389 1.75| _End assy-spindle connecting rod-FH -also far GPhaBT 1 §3
353043-87-8 1/k-08 Fitting 2] @8
Reqd.for dreg link ball cap
GP 3306 2,00 | Tink essy-drag-leas adjusting end p | 1
3951059-8 1/2-20 Slotted hex.nut-special ~ § | 810
72026-5 1/8 x 7/8 Cotter pin ‘4] §10
\ Reqd. for drag link and tile rod Bell stud & tr.rods
11A 3310 45| Sleeve-~irag link adj. i
8 3332 .02 geal-spindle commsction rod and dreg link duat L | §10
786 3336 .01} Retalner-steering dvag link & tle rod greese ¥ | §10
GP 3365 Shaft,uckle & epindle asey-front drive 1 1
oGP 3370 9.25] shaft assy-front drive . 1 1
GP 3974 . 30| Washer-front wheel universal Joint thrust 2 sh
GP 4015 1.05| Cover-axie differential-aasy 1 §2
200W6E  5/16-18 x 3/F Hex head bolt 10 [ §20
~ 3NGIi-8  5/16 External tooth washer 10 | §20
Z53051-8 Plug-riller >5/h 1 §2
~ 3580455 . Plug-draln- o/ " : 1| §2
Read: for difrerential houslng cover
GF hoze .20 Flug-ax1e T TTerential cover vent 1 §2
§ Front ang Foar




QEMUYIN

CHASSIS F"ARTS AND PRICE LIST

[ = —
wompen |5 weT price PART NAME - widlda Ll . MODEL A
‘ = . =W 4-W E
=GP 0% L10| Gasket-dIfferentlal housing 1| 452
GF 5206 ; 5.50| case-difTerentlal gear 1 §e e
GP U207 13.75| Case-differential gear-awmsy T 52
GP 4209 19,00] Gear end pinion-oxriving (mAatohéd &8t ) 1 §2
s 355511-8  3/8-25 x 1/8 Special Eex Hd bolt B | §16 |
Reqd,Tor drive gear to differential ocase
- TEIE6-8 5/% % 16 Nut TR
356505-8  3/6" washer L | &8
3ore0e-5 1/6h x 1-1/2 Dotterpin ! N 88
Heqd. for driving pinlen and front axle shaft
GP L4211 .80| shaft-differential pinion 1 §2
GF 4215 1.25| Pinlon-differential _ 2 | &4
6P Lem1 . : #¥3.12] Cone and roller assy-axle differential bearing 2 §4 | (Timken #24780) - O
GP L2zog %#2 LI Ccup-axle dlfferential bearing . o 84 | (Timken #24721)
T 355699-5 1/2-15 x 2-1/h Speclel Hex Ed bolt 1 §8
3h022-5 1/2 Tnternal tooth lockwasher-heavy 8 | 516
. : Reqd.for differential bearing cap :
GP k228 .10| Washer-differential geer thrust 2 §h
GE Lh22g-A — .04 enim-axle differential bearing-.003" 2 | §
GP L4229-B .OL] Shim-axle differential bearing-,005" 2 | §
GP 4229-C _ <OF| Ghim-exle differsntial bearing-.010" 2 | 84|
GP L229-D +04 gnim-exle differential bearing-.030" 2 &4
GP 230 10| Washer-differential pinion thrust 2 &
aP 236 2.00] Cear-differentisl 2 | §%
GP lghl "~ .15| Pin-difforential pinion sheft lock 1| 82
GP 252 . .22| Wut-wheel bearing lock 7 B
GPr 4281 : .05| strap-dilfferential drive gear screw lock I §8
86H 4616 1,00] Cup-driving pinion bearing-rear - o 1 | §2 | (Timken #31520)
GP 4619 - _ .60] glinger-driving pinion shaft oil 1| §2 :
~BéH 4621 _1.50; Cone and roller assy-driving pinion bearing rear 1} 82| (mimken #31593)
GP 4628 F¥1,T1| Cup-driving pinion bearing-front ’ 1 | §2 | (Tiuken #02520)
GP 146320 ~*¥2_BO[ Cone and roller assy-driving pinion bearing-front 1 | §2 ] (Timken #02872)
GP L659-A .05 mnim-drive pinion rear bearing-,003" . 2 | §F
GP 4655-B .05 Ghim~drlve pinion rear ‘hearing-.dOS" ‘ 2. &
GE 4659-C .05| ehim-drive pinion rear bearing-.ClO" 2 | §k
GP  L659-D .05| shim-drive pinion rear bearing-.030" 1] s2
GF LB60-A .04| shim-drive pinion front bearing-.003" 2 | sk
GP L4660-B .04] Shim-drive pinion front bearing-.005" 2 §h
GP 14660-C _ k| Enim-irive pinion front beering .OLO" 2 | s
GP L4661 ) .05 Gasket-pinion oil seal T §2
GP L666 .05]. Shield-drive pinion dust T §2
Gr kL6l _ .60| Spacer-drive pinion bearing 1 §2
ocP hLeT6 .55| Retainer-drive pinion grease-assy 1 §2
GP hBh2 g 3,60 Flange assy-umivereal Joint axle end 1 §2
| Steering Gear
GP 3503-B | 2%.50| Gear assy-steering-less arm vheel & horn switch asey 1 1l
B 3507 . ,15| Clamp-steering column 1 o I
' 21hg2-82 5/16-24 x 1-7/6 Hex.hd bolt 1 i3
3%3798-52 5/16-24 Hex.nut 1 1
34B46-5 5/16 Tock washer-heavy 1 1
: Reqd,for steering coluwm clamp
GP 3509 1.40} Tube asey-steering column 1 1
B 3517 ’ ,15| Bushing-steering ehaft-rubdbsr 1 ikaa
GP 552k -A 2_75 Sheft & worm assy-steering (used 1st 2000 units with 1 1l
. 18,2 to 1 ratic steering) j
350983-8 5/8-18 Hex.nut-thin-epecial ' 1 11
; Reqd, Tor steering wheel to shaft .
gP 3524-B 2.75| Shaft & worm assy- steering(used after 2960 units with 1 1
14.6 to 1 ratlo steering) _ SR
§ ‘Front & yedr




& CHASSIS PARTS AND PRICE LIST

3626
3618
3626
350983-S
3600

| 3682

Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.

¥



13 o

ot fovor Company,

.CHASSIS PARTS AND PRICE LIST

p ‘-,L' A oy

Ns;':;n § LIST PRICE  PART. NAME _ :LEE"_’:: _ ‘MODEL
B 3538 ' 04| Plug-gteering geer oil filler 1 1 |
GP 35739 . 02| Nut-steering sector ehaft ad).screw lock 1 1
GP 3548 2.65| Housing-steering gear-with bushing,lower brg.cup & plug 1 1
22222-82 7/16-20 x 1.12 Hex.hd bolt-end drilled 2 2
33981-82 7/16-20 Hex,slotted nut 2 2
?2026-8 1/8 x T7/8 Cotter pin 2 2
Read. for steering gear housing to aid.e redl
B 3552 .25| Cup-steering gear worm bearing lower 1 1| (pimken #6)
B 3553 , . 35| Cup-steering gear worm beering-long 1 1 | (Tizken #06)
68 35T1-A .25| Roller asey-steering gear worm bearing 2 2 | (Timken #58C)
GP 3575-A L. 00! Sheft assy-steering sesctor (used lst 2960 unite with 1 d
: . 182 to 1 steering ratio ]
: 356127-8 Nut-3/b-16 spec.hex,-spscial 1 1 :
o 54813-8  3/% Tockwasher-used for strg.gear sectoramft] 1 1
GP 3575-B L.00] Bhaft assy-sTeerIng sector{used after 2900 unite with 1 1
: 14,6 to 1 steering retio)
GP 3576 . ,10[ Bushing-steering sector shaft 2 o
GP 3577 : . 05| Screw-ateering sector ahaft ad], 1
' 3T830-8 516 Took wasner 1 T 3
Reqd,for steering sector shaft &d).screvw
GP 3579 . .05] Washer-steering sector abaft thrust 1 1
GP 3580 .15| Cover-steering gear houeing & 1 1|
g 20026-5 5/16-18 x 5/0 Hex.hd bolt L L |
~340L1-8 516 Ext,tooth wagher-steering gear houging | 4 L]
cover to housing [ i
_ 7 1
GP 3581 .02| Gasket-stesring gear houeing cover . 1 1 L
GP 3586-A . 02| shim-steering sector shaft ' sReqaReq |
GP 3506-B .02 Shim-steering eector shaft . . ResReqpisReq|
GP 35908 : T 3,20| Arm-steering gear - - £y =, |
GF 3590-C £2,00| Arm-steering gear I 1|
48 3591 .20 Seal-steering gear housing cover oil ’ |
GP 3501 .10, seal-steering eector shaft oll X 3. |
B 3593 _01| Gasket-steering gear housing cap upper {.005-.006} MeReqlisReq]
B 3594 .0l| Gapgket-steering geAr nousing cap upper (,010-.012) L eFeq AsReq|
B 359 | : .01 | Gasket-ateering gear housing cap upper (,0025) ; haReq faReq | s T
114 3597 ,25| Plate assy-steering gear housing end-opt.with OLA-3597 1 T |
014 3597 .25| Flate apey-stecring gear housing end-opt.with 1lA-3597 1 1|
20026-8 5/16-18 x 5/8 Hex.heed bolt 4 % |
ZLoll-5 5/18 External tooth washer _ i 5
Regd, for steering gear housing end plate to heg. | )
GP 3593 .05 Retalner-eteering sector ehaft oll seal 1 1
GP 3600 3,70 Whesl asasy-oteering 1. [
B 3609 T .02| Gteering waeel-epsc.woodrufl key # 1 T ]
GP 3618 .80| Plate-steering wheel hub cover 1 iyl . i
35510484 #10-16 x 5/8 Selt Tapping sorew-apecial 3 3 |
Reqd.for steering wheel hub cover plate to wheel ; E
99A 3626 20| Spring-horn button i 1 T
B 3626-A . 02| Spring-horn button 1 1
&P %o 15| Button-horn switeh 1 1]
GF %678 3.25| Bracket-steering column f: 1]
S0hL7-5 5/16-2L x 1-3/8 Hex.hd.bolt 1 27
- 34B06-8  5/16 Lock washer R Sl
Reqd.for steering column brkt. !
K B0%57-8  5/16-2h x 13/16 Hex.head bolt 2 | 2
3LB06-5 5/16 Tock washer 2 2
Begd for dash to steering columm brkt.
GP 3682 .06] Shim-steering colum bracket 1. 1 |
TGP %65 .06 | Key-ignition lock (H-700 series)-2lsc use for GP-11L6127 3 31
1ock il
GP 3656 | 70| Lack & cylin_d.er assy—igm‘.-tion i 1 1 ‘




-1l -

Fora oror Gompany,

CHASSIS PARTS AND PRICE LIST

PART
NUMBER

PART MNAME

STEERING

2w | ew
PN

Steering Transfer Box _

cp KLl

Box -steering gear tranefer assy

GP 4143

Plug-transfer box vent

GP hiyk

Bhaft ~transfer box

GP 4145

Reinforcement -transfer hox

3565138 Waeher-gpecial lock

338386 Nut 3/h-16 hex

I B e B ] B

¥For ateering transfer box rear srm to shaft

GP  h1s5h

.35

Gasket -transfer housing

eGP L4158

8.25

Arm-eteering transfer box-rear

GP k59

Arm-steering transfer ‘box-front

GP' k162

IAnk-4ransfer box to rear wheel drag-less ad).sleeve,

o e

i

clampa and end assy

1k, 00

Cover ~trangfer box housing

GP 4165

35541768 5/16-18x3/k special flat head ecrew

36565 5/16-tooth lockwasher -countersunk external

200268 5/16-18x5/8 hex head sorew

34846 -5 5/16 lockwasher

T ol =

for steering transfer box cover to box

Shaft- er box cam

-

GP L1166

3565138 Washer -special lock

[

3561275 3/4-16 special hex nut

for steering transfer box front arm te shaft

cP 4169

Housing & bushing-stesring tranefer box assey

204098 3/8-2kx1-1/8 hex head screw

33800-87 3/8-24 hex mut ¥

=

348078 3/8 lockwsgher

=

for steering transfer box honsing.to frame

35%055-6 1/4-18 pipe plug-extended head

GF k1Tl

=25

Bushing-transfer box shaft

GP U175

Bearing-steering transfer hix shaft cover

GP 1150

| Tube & clemp-steering gear to tramsfer box

= ol | =

Rear Axle (2 Wheel Sieering)

355570-8  3/8-2h x 1-3/16 Spacial Hex Hd bolt

121

35700-5 3/6-2% Eex nut

12

34807-5  3/B" Lockwasher

12

Reqd., for breke disec

GP 112L Tockwesher-wheel bearing lock nut

55

GP 1177 Retainer-vheel grease

TF3,05

GP 1201

Cone & roller asay-rear whsel-imlz.er & outer |

**1.95

GP 1202 Cup-rear wheel bearing-inner & outer

05

GP 1218 Lockwagher-wheel bearing

o35

GP bLOC1-A

CP 3034 Retainer-rear axle shaft grease-inner
Axle-rear assy :

| e = o e
£l
H
=
[0
8

Gp L001-B

Axle-rear-28gy

GP  5004-A

L5.25

Housing-dilferential and rear axle-assy

=

GP h0olS

1.95

Cover-exle differentiel-agey

20046-8 5/16-18 x 3/% Hex head bolt

10

38901-8 5/16 External tooth lockwasher

110

253051-5 rlug-Tiller 3/%

TB0UE-5  Plug-arein- /5

Reaqd.for difTerential hbuaing cover



ENUIA,

rd )

PARTE

m&w_ JM ' .

CHASSIS PARTS. AND PRICE LIST

<

PART L STEERING .
: MODEL

NUMBER 3 LIST PRICE PART NAME P [ ;

~re—357202-S
“~— 356126-5

356504-8
4842

34922-5

365699-;.\\‘_&9 ¢
33786-s
34807-8

-

20046-S 4234-R.H.

4235-L.H.

8 -
SRanesS 1107-R.H.
358046-S HO8-L.H.
1012-R.H.
1102-R.H,
l|03'L.H. . '0'3‘1—”.
L / 34807-8
' -ué:zoqas-s
Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.
-
GP hLoez2 20| Plug-axls dIfferential cover vent 1
GF LoZ2 . 05| Gasgket-rear axle ghalt 2
GP L4035 .10! Gapket-differentie] housing 1
GP L2068 5.50| Cape-aifferential gear 1
GP 4207 13.75] Cape-differential gear-esay 1
GP h209 19.00! Gear and pinlon-drIving [Matched eet) 1
355511-8 3/8-2L x 7/8 Speclal Hex FA bolt 8
Reqd, for driving gear to differential case
. z >
GPp k011 .B0| Ffhaft-differential pinion = 1
GP 4215 1,25| Filnlon-differential -2
3565048 3/% x 1-5/8 Bpeclal Flet wesher
I56126-5 3/4-16 Special Hex nut-alotted - 1
357202-8 7T/64 x 1-1/2 Special cotter pin 2
Regd. for pinicn
¥%3.120| Cone &nd roller meay-axie differentiel bearing 2 | (Tinken #2I780] oF
%%2, | Cup-axle d1fferential beering 2 | (Tixfken #2L721)




16 =

mw-

CHASSIS PARTS AND PRICE LIST

[
N:;’;:“ ;s LIST PRICE PART NAME :‘:ER‘:: MODEL
355695-5 1/2-15 = 2-1/k Special hex head ecrew I
34622-5 1/2" Internal tooth lockwasher 5
Reqd. for differential bearing cap
Gp Laot .10| wesher-aliferentlial ge&r thrust 2
GP L22G-A _OL| Snim-axle diffsrentin) beering-,003" 2
GP h225-3 .0h| Shim-axie diiferentiel vearing-.005" 2
GP  h2es-C _OL| Snlm-axie differential bearing-.010" 2
"GP L229-D TO:| enim-axle dlfrerentiel veering-.030" 2
GP k230 J10| Wesher-aifferential pinion thrust 2
GF 423 10,75 ehaft-rear axle-RH 1 .
GP 4235 0.75| Shaft-rear axle-IH 1 L
03 GF 1110 Bolt-rear axle shaf't flange 12
34807-8 3/8" Lockwasher 12
Regd.for rear axle shaft
.GP k23 2.00| Gear-differential 2
op Lol +15| Pin-differential pinlon shaft lock 1
GP k2s2 +22| Nut-wheel bearing lock I
GP Lp81 .05|. Strap-differential drive gear sorew lock b
GP U602 27.50| Shaft,knuckle & splder-rear drive 1
GP L1605 5.25| Shaft-rear drive 1
86H L616 1.00| Cup-driving pinion bearing-rear 1
GP L&19 60| slinger-driving pinion shaft oit 1
86H 4621 I.50 | Cone and roller assy-driving pinion bearing-rear 1 | (rinfken #31593)
"GP L628 #*1,T1| Cup-driving pinion beering-front 1 | (Tinfken Fo2820)
GF L630 ¥%2,89| Cone and roller &gey-driving pinion beering-front 1 | (Tirken #02872)
GP L659-a .05| ghim-drive pinion reer beasing-.003" &
GP L659-B .05| Shim-drive pinion remr beering-.005" )
cP h659-C .05| Shim-drive pinion rear bearing-.010" a
GP WE359-D " .05| shim-drive pinion rear bearing-.030" 1
GP 4660-A .04 | shim-drive pinion front bearing-.003" 2
GP L4E60-B . 04| mim-drive pinion front bearing-.005" 2
GP Lg60-C .04 | Shim-drive pinion front bearing-.010" B
GE L661 .05| Gasket-pinion oll. seai T
GP L4665 .06] chield-drive pinlon dust 1
GP 4668 .60| Spacer-drive pinion bearing 1
GP L4676 .55| Rotainer-drive pinion gregse assy 1
GP hBu2 3.60] Flango-universel joint axle end 1
Frame
GP 5005-A *75,00 | Frame assy ; B 1
GP 5005-B Freme n3sy 1
GP 5015 #*18,00 | Freme slde rail-FH 1
GP 5016-A ¥15.00 | Frame elde rail-IR
GP 5016-B Reil frame side-TH T
"GP 5020 6.75| Cross member #l - frams 1
GP 5025 6.75| Cross member e - frame 1
TGP 50284 7.25| Cross member #2 - Trame
GP' 5028 -B Member -frame cross No.3 1
IGP 5035 5.25 Crtlas-_s. member rear - frame i 2 1]




; -17 =
CHASSIS PARTS AND PRICE LIST
PART

3
L
NUMBER i LIST PRICE . PART FtRaE gﬁErmG
: ' 2w | aw

MODEL

5077 5055 508l
5!25 275I——--——-—-—1 80
5783 6358 5341
| 5180 5028-ASS"Y —5016
—_| 2760

ITT96.
5338——
5783
5077
5T7TS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
GP S5055-A | 1.00| Bracket-fréme to e Cross member 9 5 5
Heqd.es #1,2 & 3 body hole brkt,-RE slde
Reqd.8s f2 body hole brikt.-1H aside
FReqd.ap #2 oross member brkt.
G? 5055-B 1,00| Bracket-freme body hole #3-1H slde 1 1
GP 5056 65| Guide~crank handle 1 T
GP 5077 .50| Bracket-body to frame-reer ) 2
GP 5080 5.75| Brace-Tfrems #1 cross member-HE 1 1 e
GP - 5081 5,75 Brace-frame §L cross member-LH 1 1
GP 5004 7. 75| Piate amsy-frame master cyl.attaching 3 2
353202-82 5/16 Nut retainer-special 5 5
3414h-g2 5/16-24 Plain square mut 5 5
Reqd.for frame magter cyl.attaching plate
oGP 5089 30| Insulator-engine support-rear — 2 | 2
GP 5101 .12| shield~front breks hose 1 X
GP 5102 ] .50 | Reinforcement-frams to steering gear-1H 1 1 . .
GP 5103 "7 .50| Reinforcement-frame to steering gear-RA =1 1
GP 5125 5.25] Plete-gun mounting 1 1
GP 51L6 .80| Gusset-frame to #3 cross member-RE 2 2|
GP 5147 80| Guseet-frams to #3 crose member-IE 2 2
|




wiiE -

CHASSIS PARTS AND PRICE LIST

N:;?ER E LIST Pﬂ.lcz PART NAME L] :::zr I:: MODEL
1
L]
Frame Rivets
803896-5 1/% x 5/8 Round HA solld rivet 52 | 52
60076-5 1/L x 5/8 Flat Ed rivet 25 | o5
éoh1li-5 1/% x 3/L Round Hd eolid rivet - : 1 1
62265-8 5/16 x 13/16 Flat Countersunk Hd rivet 6 [
60402-8 5/16 x 11/16 Round Hd solld rivet i 1y
éoloo-2 1/4 x 11/16 Round Ed solid rivet 16 16
60371-5 1/% x 9/16 Round Hd rivet 10 | 10
~GOMH-8 5/16 x 7/8 Rowd HA solid rivet 27 | 27
“Gok72-3 3/8 x 1 Round Fd .solid rivet 2 2 :‘
B0k 30-5 5/16 x 15/16 Round Ed eolid rivet 10] 10
80457-8 5/16 x 15/16 Round Ed solid rivet 2 2
60470-8 5/18 x 1 Rownd Hd s01id rivet Y 2]
e Battery Clamp
GP 5154 1.,50| Suppert-bettery ¢ 1 1|
3E848-52 #8 x 1/2 R.H.Wood mcrew 11 E
. Regd.for battery eupport to filler block
GP 5160 1.30| Bracket-batiery pupport to Frame : o [ )
- ; 20327-92 5/16-2% x 5/8 Hex.head bolt 3 3
53798-52 5/16-2% Eex.nut 3 3
Z4806-52 5/16 Tock washere, 3 5
Read,Tor battery Gupport o frame brkt.-to siderall i
1.25| Clamp essy-battery - 5
50724-85 1/5-20 x 5/8 Bex.hd bolt L L]
33765-82 1/%-20 Eex,nut T |
3EB05-52 1/L Lock weatar 1 4 |
Reqgd.for battery clemp spacer to clamp assy |
.15 | Bolt-battery clamp 2 2
33G7-57-8  5/8-16 wing nut-for battery clamp bolt 2 2
78 700045 Washer-body to frame entl-sgueak-large- 2 2
uged as battery clamp bolt washer
“ERHI5-67-0  Waghor-special cup-used &8 pattery 2 5
clamp bolt washer
|
1
L]
Pintle Hook
GP 5180 2.3 Brace-pintle hook %o frame-RE T
GF 5181 2, %5| Brace-pintle hook to frame-TH 1 |
%5641 3-8 washer-plain 3/8 x 1-1/% x 1/B-speclel 2 2 |
Reqd,for frame pintle brace brkt,bto brace washer |
-GP 5182 B,00] Hook assy-chasels pintle 1 1
- ' B0LL3-82 1/2-20 x 1-1/% Eex.head bolt z 2
— 33856-52 1/2-20 Hex,nut 2 o
SIBIg-62 1/2 lock washer-thick 2 >
Heqd.for chassis plntle hook to freme rear croas
member Lo pintle brace Brkt, :
POWL3-82 1/2-20 x 1-1/% Hex.head bolt 2 2
3%3h6-52 1/2-20 Hex,.nut 2 2

3EBh9-82 1/2 Lockwasher-thick 2 2 |

Reaqd.for chasels pintle hook to frews cross member
rear & pintle hock to frame brece 5

GP 5196 3 2.40| Bracket-frame rear crose member to pintle trace 1 1




CHASSIS PARTS AND PRICE LIST

33927-52
22228-S2

351370-S
72016-S

Basic numbers only shown on illustration. Order by gart Numbers shown In list of parts.

Muffler

GP 5230 4,00 Muffler assy
9N 5251 .50 | Clemp-muFfler inlet pipe
21477-87 5/16-18 x 1-5/8 Hex H4 Bolt
33825-8 5/16-18 Hex.nut
Reqd.for muiTler inlet pipe clamp
GP 5e52 3.25| Bracket sssy-muffler & clamp
" 25288-50 5/16-2%F x 1-1/% Hox.nd-bolv-end drilied
3%3977-82 5/16-2L Hex elotted nut
T2016-8 3/ %2 x 3]4 Cotter pin
FEL370-5 5/16 Spec.flat washer
Reqd.for muffler bracket to slde rail
& 526h 10| Clamp-mmifler
; B0%96-5 - 5/16-18 x 1-1/16 Hex,head bolt
33797-8 5/16-18 Hex. ik
3U806-5 5/16. Lock washer
Regd. for muffler clemp

Front Spring

ool o -
ol -

=

| Ol | o) =
ha| nof no

o R =
HiE|R! P

. GP 5310 T7.50| Spring assy-front

2 TGP 53k .95| Front epring leaf #

GP : —.65| Front epring leaf #3
.50| Pront epring leaf #3

LI5[ Front epring leaf 7%

<35} Front spring leaf 5

.25| Front epring leal #6

,06| Clamp-front & rear spring
.07} Clamp-front epring

R R Rl N RS
ol i ininin




-20; =

Wm

CHASSIS PARTS' AND PRICE LIST

STEERING

[
FART L
iy E LIST PRICE s PART NAME ~ | MODEL
—— e F1502-8  Bolt-1)h 28 x 2-5/0-for frt.& rear apring | 16 | 16
5%G21-8 . Nut-1/1-28 hex.check-for irt.& rear spring | 16 | 16
clamp
2152h-8+ 5/16-2k x 2-3/8 Hex Ed bolt
%5925-8 5/16-2h Check nut
; Reqd, for front spring clamp
GP 5330-C .07| Clemp-rear epring L1 %
eGP 5330-D .06| Clamp-front epring 4 I
60371-5 Rivet-1/L x 9/16 Rd.hd.-for R.Bpring Clamp 8. 8
GP 5338 B Brackst-front spring-front-used as frt.spring bracket-frt.| U N
& rear spring bracket-rear -
60hl)i-5 Rivet-5/16 x 7/8 molid-for rear epring brkt.| 2 2 w
reay-to cross member-round head
60454-5 Rivet-5/16 x 3/% rd.nd. 10 | 10
6 Reqd.for frt,spr,sheckle brkt.fri,to elde mm‘ber
i Regd.for rear spr.shackle brkt,rear to side membex
GP 53ho4 2,10} Bracket-front epring rear-RE -2" long 1 1
GP 5340-B 2.25| Bracket-front spring rear-Ri-5" long 1 1
GP. 53k1-A 2.10| Bracket-front spring rear-1H -2" long T 1
GP 5341-B 2.25| Bracket-front spring rear -LE-3" long ¥ 1 1
604LL-5 Rivet-5/16 x 3/h aolid-for frt.spr.brkt.rear| 5 5
to side member-rd,head
604LL-5 Rivet-5/16 x 7/8 solld-for fri. spr.'brk‘t rear{ 1 1
to frame magter cyl.attaching plate
. GP 5345 .15 ] Bolt-front epring tie ks 2 )
T335708-88 Wub-5/16-24 Hex.-for frt spr.center tisbolt| 2 P
GP 5455 .% | Clip-front spring I L
ZAL9-58 Tockwasher-1/2 heavy-for frt.spr.clip B 8
33006-8 Wut-1/2-20 Hox, thick-for frt.epr.clip g ]
55856-52  Nut-1/2-20 Hex nut for frt.spring olip g 8
01Y 5463 50| Stwl asay-frt.epr,-used &s IrL,& rear spr.stud AEEY ' 12 | 12
- 5 34031-818 Nut-7/16-20 Hex,bhd tnlck 16 | 16
8 Reqd.for frt.spr.shackle ebtud nut-Trt.
& Read.for Tear spr.ehackle stud nut-rear
35081-818 Nut-7/16-20 hex.slotted thin 81 8
% Reqd.for frt.spr.shackle stud nut-rear
L Reqd.for rear epr.shackle stud nut-front
72035-8 Cotter pin-1/8 x 1 2k | 24
12 Regd.for frt.spr.shackle stui nut
12 Reqd.for rear spr.shackle stud nut
011' 51x66 .05| Washer-spring shackle stud retalning 8 8
TOLY 5ie8 .10| Bar-front spring shackle Tk N
cP Shed .20 | Link-rear spring ahackle I &
GP 5472 7.00 | Flate-front & rear epring clip-RH 2 2
GP 5473 7.00 | Flate-iront & rear spring clip-LH- 2 2 |
.
- Rear Spring
GP 5560 . 8.50| Spring assy-rear i 2 .
GP 556% 1.10 | Rear spring leaf A
GP 5565 .80 | Rear epring leaf #2
GP 5566 : Rear spring leaf 75
GP. 5567 .55| Rear spring leal 74
GP 5568 .50 | Rear spring leaf #5 ;
GP 5569 . .LO| Rear spring leaf #16 '
GP 5570 35| Rear spring leaf #7
‘GP 5571 .25 Rear apring leaf #8




e ey -

CHASSIS PARTS AND PRICE LIST

° ' T ®a—— 3379
; ~ FRONT SPRING _
5564 . H-—s'rzl . 5463
5565 , %
55 . 33921-S
a : ; 5330
21522-¢
- 2|522-S
3379
| REAR SPRING

Basic numbers only shown on illustration. Order by Part Numbers shown In list of parts.

GP 5705 -25| Clip-rear spring ' b L
: 3EBLG-8 ;’.nchmeher-lﬂ heavy-for rear epr.clip [{] 8
~ 33082-5 Nut-1/2-20 Hex.thick-for rear epring clip 8 8

“35042-82 Nut-1/2-20 Hex 8| 8 :

GF 5721 .20| Bolt-rear spring tle 2 2 G
33708-82 Nut-5/16-24 Hex.-for rear epring center tle| 2 2

Bolt -

GP 5710 1.60| Bracket-rear spring-front 2 2
GOLLE-5 Rivet-5/16 x 3/ rd.head 6 6

Reqd.for rear spr.bracket-front to elde member
GP 5785 .20| Pumper-axie
T BB 5704 . ' .03| Wagher-rear axle bumper
FB-85 5/16-2% x 1-1/8 RA.bA, cArriAge bolt
35798-82 5/16-24 Eex,nut - :
SIB08-8  5/16 100K washer
Reqd.for axle bumper to frame

o o] Oof 0o &1
| | L} ®| =

T .
Cylinder
"GP 6010 *8.00| Block-oylinier-assy , 1] 1
GP 6017 5.00| Cover-cyl.timing gear-slde 1 1
oy 6018 ,01!| Gagket-timing gear side cover 1 1
GP 6019 10.00| Cover-cyl.front % T
GP 6020 05| Gasket-cyl.front cover o
GP 6029 .G0[ Bracket-engine front support-RE 1 1 &
76 6029 02| wesher-engine eupport to inguletor bolt-front & rear N N =
GP 6030 ,00| Bracket-engine front support-IE I T
GP 6031 1.50| Support sesy-engine front T




-22 =

CHASSIS PARTS AND PRICE LIST

PART E STEERING
NUMBER _ E LIST PRICE ' PART NAME S MODEL
B 6055 01| Washer-ongine support to insuletor-upper—front & rear N 1
B 6038-C .50 Insulator-engine support-upper 2 5
T8 6039 .20| Ineulator-engine rebound-front & rear I L
6043 .03| Plug-cyl.block oil plpe-front 5 1
B 6047 .12| Bolt-engine rear support %o Tnewletor N 4
SG51-52 7/16-20 Hex nut slotted hick I n
72016-5 5/ % x 3/ Cotterpin L h
B Reqd.as front & rear mtr.support to insulator bolt
GP 6048 1.25| seat-engine support Insulator-rear 2 2
78 6048-n .07| seat-engine Insulator o 2
GP 6050 19.50! Cylinder nead ' 1 1
. 6051 .60, Gasket-cylinder head i) 3
52 6057-B .20| Insert-valve seat-exhaust N i
O1A 6057 20| Tneert-valve seat-intake I i
gn 6066 .03| stud-cylinder head-short 12 12
18 6066 3,000 04| Stud-cylinder-medium 4 h
351025-87-88 7/16 x 20 Hex nut 18 | 18
Reqd.for cylinder head etuds -
L8 - 6067 3,000 -O4| Stud-cylindsr heed-long 2 2
GP 6110 1.50| Piston-alum-std, 3 ring i L
1GA 6135-A 55| Pin-pleton-std. n I
194 6135-B .25| Pin-piston-.002 oversize A5Req|paRe
1q8 6135-C .25| Pin-piston-.002 underaize hsReg|AsReq |
19A 6135-D .25| Pin-pistonr,001 oversize i eReq|AsReq
78 6140 Log  +01{ Retainer-piston pin 8 8]
GRS 6149-4 3.00| Rings-plston-set 1n carton s
741208 Plug-expanasion 1L g I o
- GOA 6150-A .10| Ring-piston-compression-top groove only L L
~ 99A 6151 .05 | Bxpander-compression piston ring-second groove k N
- 9GA 6154 .05| Expander-oil control piston ring ; N % |
.ma 12| Pleton ring-compression-secopl groove-std-with ewpender L L]
- GGA 6156-A 20| Platon ring-oll control-std-with expander i N
oN 6200 2,75| Rod assy-connecting L %
T352850-8 Spacial cotterpin 8 B8
Reqd.for connecting rod to crenksbaft ]
18 6207-A 08| Bearlng-comnecting rod i I T
oN 6211-4A | .25 Iiner-cormecting rod bearing-standard a8
9N 6211-B -25{ Liner -connecting rod bearing-,00L underaize 818
9N 6211 .25 Liner ~connecting rod bearing-,002 undersize 8 8
%5559%5-5 3/8-24xl spec.hex hesd screw i K
3480768 3/8 Lockwashsr L
3392582 3/8-24 hex check nut 1 -
. 3380087 3/8-24 nhex nut 3
9N 6211-D .25| Liner-connecting rod bearing-.005 undersize - 8 |.8
oN 62118 _25[ Liner-connecting rod bearing-.010 underaize g »
gy 6211-F _25| Iiner ~comecting rod bearing-.012 undersize 3 8
9N 6211-G .25| Liner-connscting rod bearing-,020 undersize g <]
, 18 6212 . 03| Rut-comnecting rod . 8 B
- Camshaft and Crankshaft
2NE 6250 9,50| Camebaft was GP 6250 1 1
91A 6256-B 2,50| Gear-camshaft 1 q!
350400-5 5/16-2k x 5/8 Hex sorew L i
Reqd.for cemshaft gear to camshaft !
O1A 6258 .05 | Ring-camehalft gear locking : 1 1
ol4 6266 12| Seal-cyl.block camshaft bearing-rear 1 1
.o 6303 18.50 | Crankeheft = | %
. 48 6306 1.10, Gear-crankshaft _ it 1
G0 6310 ,07| 011 slinger-crankebaft ; 1 1




.—23_

Fore Moror Bompany,

CHASSIS PARTS AND PRICE LIST

351025-S
6066
6050
605!
9448
20346-S7-8
88403-S
33816-S i

88146-S 1/ 3 A _ (W) | [ N 33798-S
6020 - - st Py 1 O N ay 88371-S

6520
652l
6017
670l

6710-R.H.
67I1-L.H.

20388-8
34807-S
6018
6700
6019

6675
6734
6730-ASS'Y

6700
34806-S
20346-S

Basic numbers only shown on illustration. Order by Part Numbers shown In tist of parts.

6312 2,50 Pulley essy-crankshaft

6319-A . 30| Ratchet-crankehaft

6525 .95| Bearing cap-crankshaft-rear

6330 .95| Bearing cap-crankshaft-center

6331 -A .90| Tiner-crankehelt bearing-center

6331-B .90 | Liner —crankshaft bearing-center.00l U/S)

6331C Liner ~crankshaft besring-center-.002 U/S

%0
6331-D : .90| Liner-crankshaft bearing center-.005 U/8
90

6331 -E Liner-crankshaft bearing-center-.01C U/S

6331 F 90| Liner -crankshaft bearing-center-,012 U/S
6331-G .50} Tiner-crenksbaft beering-center-.020 U/8

6333-A .I0| Liner-crankshaft vearing-front & rear -Std

P IEIEIEIEIE BRI N E
| = ol mof o] o] w] o) | A e
S ST TS T L e R e el B

6335 -8 .40} Liner-—crankahaft bearing-front & rear-.001 U/S




ol

Foret fotor Company,

CHASSIS PARTS AND PRICE LIST

GENUING
Y
.___x./"i'.'f'({

5Eave

STEERING
| 2w r ~w

. LIST .PRICE PART NAME

LLE ol

6256
6303
6258
340500-S
~6212

6110
~6150
6153 |

@_. ﬁ" “- " /! W S 5
(Sqeagy N ] $.1) IS¢
t&*~!@.!%sy!’*;,f? 0 NP C Giao.
-P/"’""&“““: - IIIII = \ _‘ 5 o T l' @ 6 I4O .

6200-ASS'Y
352250-S
621l
6333
6346

|
|
 6375-A8S'Y
7600
6335
6333

350610-S

6345 74156-3
16325 6330 6333
6348 . 633l J s
| ;
| 6615-ASS'Y 22503-S 6619— 6610— 6614 -6608-ASS'Y
|'I
e——
' Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts,

| -ON 6335-C . 40| Liner-crankehaft bearing-front & rear ,002 U/S b N

9N 6333-D 40| Liner-crenkshaft bearing-front & resx-,005 U/S n L
T oN 63338 .50 Liner-crankshaft bearing-front &.rear-.010 U/S ) 4
| ov 6335F .40| Liner orenkshaft bearing-front & reer-.012 U/S i I
"on 63336 .50| Tiner crankshaft-bearing-front & rear-,020 U/S I Y
“ 91A 6335 .25} 0i1 seal-crankshaft reer bearing 1 %5
[ 6345 .12| Stud-crankghaft bearing cap-short 5 5
I oN 6346 .15| Stud-crankshaft bearing cap-long 1 1
L B 63L8 ".05] 1/2-20 Castle nui-special 6| 6
|
—
|
|'



o

Fora foror Company,

CHASSIS PARTS AND PRICE LIST

LIST PRICE

PART MNAME

STEERING

W i ~w

MODEL

Basic numbers only shown on illustration. Order by Part Numbera showa in list of parts.

Flywheel and Valves

GP 6375 13,50| Flywheel aesy ; 1 1
3506L5-8 7/16-20 x , 085 Hex Head bolt-drilled hd. b L
_ Reqd, for Tlywheel to crankehaft

9N 6384 1.40 | Gear -flywheel starting 1 1
B 6307 .0k Dowel-fiywheel to orenksbaflt 2 2
18 6500-& .25| Rod-valve pueh i 3 8
OlA 6505 50| Valve-for intake I I
6505 .50 | Valve-exhaust 3 b i
~ L0 6510-B Pr. .20| Pushlng-wvalve guide § 8
o 6512 1.55C .02| Retainer-valve guide bushing 8] 8
NG 6513 25| Spring-velve ) 8' 8
Lo &51L4-B 2,50C ,03| Retalner-valve spring-cold headed proc. 8 [:]
ToN 6520 25| Caver-valve chamber 2 3
9N 6521 .10| Gasket-valve chamber cover 2 P

: BB1LE-5 5716 2% x 5/16 - 18 x 2-3/16 stud 2 2

34806-5  5/16 Tockwasher e o

3379%6-8 5/16 - 2L Hex nut 2 o

Reqd.for valve chamber cover

Oil Pump, Oil Pan and Engine Pan

@ 6603 2,90| Body assy-oll pump 1 1
6608 2.10| Gear & shaft assy-oil pump drive . 1 1
52 6610-B .55 | Geax-oll pumpe-driven T 1
9N -66l2 | .08 Bushing-oil pump body 1 1

© 52 66143 55| Gear-oll pump-driving 1 R E




i O

Fore fovor Company,

CHASSIS PARTS AND PRICE LIST

J = 7
3
18] 5
o T
\
. b i
: 6615-ASS'Y
: -6730-ASS'Y
= ; i
6608-ASSY,
o |
Basic numbers only shown on illustration, Order by Part Numbers shown in Hlst of parts.
; _9N 6615 2,50 | Tube asaj-oll pump Inlet & screen cover 1 1
22505-8 1/1-50 x 5/8 Hex.Head bolt-arilled hd. 3] >
i Reqd.for oll pump cover to body :
N 6619 .OL| Gasket-oll pump cover I 1
Ola 665k «01| Spring-oil rellef valve 1 1
0la 6663 .OL| Flunger-oll relief valve af 1
88 686 .06 | Tut-oll rellef velve 1 1
2N 6675 26,75| 011 pan assy ( was GP 6675) L
B . 6700 08| Packing-oil pan & cyl.front cover 2 2
glA 6701 .10} Crankshaft packing-rear 2 B
9N 6710 .12} Gagket-oll pan-RH 1 1
oN 6711 .12| Gagket-oll pan-I1E 1 1
9lA 6730 5.15| Plug & screen assy-oil pan 1 1
LA 6734 .Oh] Gasket-oil pan drain plug _ T 1
onc 6750 .25| Indicator-cIT Tevel (yas GP 6750) 1 1
NG 6754 .20 Tube-o0il level indicaetor (was GP 6T5k) 1 1
02246763 + 0| Plpe masy-oil filler 1 1
Transmission o
'GP 7000 Tranamispion asay e o ‘1 1
GP 7006 14,50 Case-tranmmiesion’ _ 1 1
25692-35 1/2-20 x 1-5/8 End drilled Bex Hd bolt 5 3
34809-8 1/2 Tockwasher _ : In L
T20Lh-8 1/8 x 1-1/8 Cotterpin 3 3




GEMYing

=27 =

Wm

CHASSIS PARTS AND PRICE LIST _

=

—72089°S

7065

353050-S

7048 -

356148-S 718 m
Basic numhersonlyahownmillnstrat[on. Order‘vy Part Numbers shown in list of parts. ;
Wl;’?-l5xllfhﬁaxﬁdho1t i 1] j*
Reqd.for trans.case to transfer cese ’
) "355051-8 3[4 Plpe plug-for trans.cese 2 2 i
6P TOLT 5.00| Gear-trans,main arive T 1 _ ]
B - 7025-A - 2,15] Ball brg-trans.maln drive gear 1 1| (Fedsral #1208<CC) - ;
B 7026 .05| Bnap ring-treans,main drive gear-bearing retainer 1 1 : ’
B 7040 .08] Baffle-trans.main drive gesr oll e 1
GP Toh5 30| Ring-trens.maln drive gear-bra,lock 1 1
GF 7040 0| 011 seal-trans.mein smATt : 1T 1
GP T050 1,75 Retainer-trane.mein drive gear-bearing 1 v 1
20366-5 5/16-18 x 7/B Hex HA bolt n L
548L6-5 5/16 Tockwagher N %
Read, for trans.méln brg.retainer to trans.case ]
78 TOm o2l Gagket-trans.main drive gear bearying ret. } T 1
GP 7061 5.25| Sbaft-trans.min _ ; 1 1 !
' IRELLE-E  T7/B-16 Slotted Eex nut 1 1l i
“%56511-8 29/ % 1.D. x 1-3/L 0.D. Washer 1 1
T20H9-5 1/8.x 1-3/4 Cotterpin _ 1 1 :
. Regd.for trensmiselon meln shaft to gear | : :
B 7063 .01| Specer-trana.pilot bearing 1 = : !
GP T065 ; 2,85 Bearing-trans.main sheft ball 1 1| (Federal #1307 GF) |
A T100 " ?.80| Gear-trans.low & reverge sliding 1 1 ' -
A 7101 5.50' Goar-trans.nigh & inbor,eliding-finish 1 1
GP  T111 .65} Countershaft-trans. 1 (1 t
;_P. 15 5. 50 GCear-~trans. cmmtershaft 1 1 ,;-.:
A T115 .05| Spacer-tyane. counterahaf‘t gear bearling 1 1 i
B 7LI8- 35| Bearing-long roller 3/% I.D. x 1-1/8 0.D. x L. h53 - 1.3 2 2 e S :
B ?lﬂ-A . 40| Prg.assy-trans.countgrshaft gear roller - 1 1 | {Bower #4_;255) . ,.(



-8 -

Fore fovror Company,

CHASSIS PARTS AND PRICE LIST

=
PART L STEERING
MUMDER 3 LIST PRICE PART NAME o MODEL
—
7078

4866 —

7084
_ Basic numbers only shown on iliustration. Order by Part Numbers shown in st of parts.
B Tho-A . 30| Shaft-trans,reverse idler 1 1
A Tlh-a 1.65| Gear & bushing asey-trans,idler gear 3 1
B 7155-A .0k | Pin-trans.counteremft & reverse idler shaft ret. 17 &
72003-8 1/16 x 1/2 Coiterpin-extended prong 1 1
Reqd,as reverse ldler shals retainer pin
x
] - "
Universal Joint—Front Axle
Gp 48k | 3.60| Flange-universal joint axle end 1
9.25 GP 3370 Shaft-front assy 1 1
i 15 OIY 4525 "U" volt-universl Joint I &
353784-5 5/16-24 Hex nut L L
.05 GP 4533 Strep- universal joint U Belt lock L &
Reqd, for universal jolnt "U° bolt
L35 GF LBEGL Enuckle-universal joint 1 1
353043-87 1/4-28 Lubricator fltiing 1 1
i 353088-5  1-5/16 Expanaion plug T | 1
) Reqd.for universal joint knuckle -
2.60 GP LBL2 Tmange-universal joint axle end 1 1
GP TOTT .. 20| Cap-universal Jjoint 5 1.
GP TC97 .08| Seal-universal joint knuckle dust cap 1 1
GF 7729 5,10/ Flange & sealer-transfor coge wniversal joint front 1 1
Universal Joint—Rear Axle
15 O1Y §525 MU' btolt-universal joint ) 2 2
3378h-5 5/16~24 Hex nut 12 | 12
e GF 14533 Strap-universel joint U Bolt lock 2 2
Regd.for universel Joint "U" bolt
5.25 GP [605 Gnhafi-rear drive 1 1
4.15 GF L8 EKnuckle-universal Joint 1 1
| 35504 3-57 1/4-28 Lubricator fitting 1 1
g 353080-8 1-5/16" Expansion plug -} a
= Reqd.for universal joint knuckle
' 3.60 GP LBk2 Flange-universal joint axle end 1 1
3.25 GE LB63 Flange & secaler-transfer ca&ee univ, joint 1 i
| 2.75 Ggp LB66 Yoke-coupling shaft flange center 1 X
| GP  TOTT . .20| Cap-universal joint dust 1 1
TGP 18397 Kit-universel joint epider-consigts of 1 2NC-708%4, 4 GP-707%,
i I 01Y.7096, ¥ O17- T078-A,% 01 7083~

|
|
|
i
13
\

\




CHASSIS PARTS AND PRICE LIST

- PART -

STEERING

UMBER LIST PRICE PART NAME MODEL
P—— —- il i
+GP 7708 1.20| Cover-transfer cape bottom 1 1
: 20326-5 5/16-18 x 5/8 Hex head bolt 10 10
54806-8 5/16 Lockwvasher 15 15
Reqd.for bottom case cover 10 1C
Reqd. for rear case cover e )
GP 7709 .08| Gagket-transfer cage bottom cover 1 1
GP 7710 35.80| Tever-transfer case front wheel shift 1 i
GP 7711 5,80 Fork-tranafer cease front exle shift 1 1
GP 7712 4.20| Fork-trensfer case undexdrive ghift i T
355550-8 3/8-24 x 3/4" Set screw 2 2
Reqd.for shift fork to shaft
GF 718 .65] Pearing-transfer case Inter ehaft roller 2 2| ‘(Eyatt $ok322)
GP 771} 3.00| Bearing-transfer cage output shaft front 21 1| (Wew Departure #200)
GP ?’?210 0B8] Plate-transfer case name 1 1
92037-519 #2 x 1/ Drive screw b N
“v .Reqd. for transfer case name plate to tranefer cape
GP 7722 10.40| geer-transfer case main shaft 1 1
GP 7723 *#2,40| Cone and roller-tranefer cese output sheft 2 2| (Timken #14131)
GPF 7729 [.10| Flangs &m sealor-tréncfer caps wniversal joint front 1 1
355551-8  3/8-2 x 1-1/8 Special Hex HA bolt 4 4
33786-8 3/8-24 Hex nut : L 4
T72071-5 1/8 x 1-1/2 Cotterpin b b
Reqd.for transier case universal Joint ﬂxmge 4 L
356125-5 3/L-20 Hex nut 8 2
356504-8 Flat washer . 2 2
Reqd.for universnl flanges to trEnsfer case output.
_ shaft and clutch shaft © s
‘@GP TTM2 21.80| Gear-transfer case Intermediote 3 1
GPE TT43 1.50} shaft-reverse idler gear 1 &
GP TrThk 160} vagher-tranafer case intermediate sheft thrust 2 2
GP  TT46 .08| Gasket-tranafer case oll seal 2 2
GP TTHT7 .15| S8linger-tranafer cese Qust & 2 2
GP TSk +35| Breather-transfer case-assy 1 1
720458 3/32 x 1-1/5 Cotterpin b1 1
Reqd.for transfer case breather assy cotter
GP 7796 .01} Gaskef-transfor case 1 1
GP 761 11.50| Shaft-trensfer cese clutch 1 1
GP 7762 6.10[ Gear-transfer case clutch T 1
GP 7763 22,70| shaft-transfer case output and bushing assy 1 1
72071-8 1/8 x 1-1/2 Cotterpin 2 | 2
GP 7765 11,00| Gear-tranafer cease output shaft rear ellding 1 1
GP 7766 . 13,20| Gear-transfer cagze output shaft-front 5 1
GP TT6T .10| Plate-transfer case inter-gear shaft lock r T
20328-8 3/8-16 x 5/8 Hex head bolt 1 1
34807-58 3/8 Tockwasher 1 1
Reqd.for intermediate gear ghaft leck plats I 3
GP 7768 6,70| Cap and bushing essy-transfer case output shaft-rear 1 1
3555335 3/8 <16 x 2 hex head screw 3 3
3562058 3/8 Lockwesher 4 L
=¥ 355554 -5 3/8-16x1 hex head bols 1 1
Reqd. for output shaft rear bearing cep I 1
20522-8 + 3/8"-16 x 2" Hex head bolt 3 3
- Reqd, for output shaft rear bearing cap
GP  7770-A +90| Reteiner-tranafer case output shaft g [y
GP TTTL 2,10| washer-transfer case output shaft thrust - 5 §
GP TT173 .05| Gasket-transfer cage front bearing cap =
oP TTTh 8,70 Cap-transfer case cutput shaft front besring 1 1
355556 6 5/8-16 x 1" Hex head bolt [ 5
3562058 3/8 Lockwasher o 6 61,
Reqd.for output shaft front bearing cap . 5
355698-5 7/16-2Q Hex head holt-2pecial 2. 2




CHASSIS PARTS AND PRICE LIST

MODEL

STEERING
2w | aw

PART NAME

LIST PRICE

g
U Jcme

PART
NUMBER

dddﬂfﬁidJ!dﬁﬂ‘.d!!ﬂ!ﬂddﬂ!lddfdi‘iqlf. .
AT T T T T I TR TR L R R LR TR R

8100 —>—> 8287

Numblera ghown in liat of parts.

Basic numbets only shown on {llustration. Order by Part

i P - o B [ TR P P ~ N0 N N ll...M_,
5
-
r B
3 &
e w
2 8
7 o
o [
o
[ 4]
Q ] &
) b ]
[
m B m. + mu S i
| L
o m i~ d 1= e
] . e ES q m.
ol wl | g & it
& th £ k] - |8 o 1
al | || & flfele] | B2
Sl (e 8 AlEEL [ R
20 (] b = FEE] |
B Al e R (8
o 1618 |8 R .xm
. .MDI k] ¢ 33
o =8 fcu e !
i o] 43 1 E (&5 |- i
H Mol e o o Mo MO {8 0 53
© m.wiel lllfmuoBo
- o [ . I~ P a8 [T |a
B Eojdg | b= P Uy [ury Y | R M
i) Fiﬂio o O.&d b
(=] m Gt H Il O
= oo |08 |H @ (o loy fod 3 27
S EELERE| cERERE s
[ o  |of
S EEEE| EREREERE
o 1 Yy ™
Sl [BEREER| BRRR BER
o8] (818 elels| [B 50
2R B i 18
= gEEEE] & &
Oy [0 [ [ (=] Iny (=]
....w_ 5%096“ qu YRl
a
%
=
o =it~ |o [ 1
2 IS i & (B =} %%
M QEL%Q_Q._. g Hy
% o o | oo ol vul
-3 | 1
(%]
o G 1o |8 [ [N By R
o B 1S RS |G o o & i




m,g@m- L —

* CHASSIS PARTS AND PRICE LIST

20325-97-8
8620

34141-S7-8—_ &
27153-37-3\ R
. l (@ ;

8286

20318-S7-8
34806-37—8;\\ _

o -

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

Water .Pump ‘and Fan

N 8501

7.75 Pump gsaemhly«-mtar a ! 1
SN 8505 2,50 Housing-water pump 1 1
20318-5 5/16-18 x 9/16 Hex Hi screw 1 1
~ 34806-8 5/16 Lockwasher N k
25798-8 5/16-2% Thick Hex nut 3 3
BB5T1-8 5/16-2% x 5/16 - 1B % 1-1/% 8twd 3 3
. a Reqé.for water pump housing to cyl.block
N 8507 .03| Gagkot-water pump 1 1
o 8508 .15 Cover-weter pump 1 1 s
78 8512 L40| impeller-weter pump 1 i
oy 8513 .02| Gasket-water pump-rear 1 1
68 8sek .10| seal-water pump 1 1
79 59530 2.50| Bearing assy-water pump 2 T | TFederal #¥5702)
“¢8 Bs5T-A .50| Washer—ater pump X i
. 68 8560 0% | Spring—water pump 1 T
88 8572 .02 | Ring-water pwmp olamp T 1
68 B573 L0k [ Guidé-water pump 6pring 1 1
& B57h .0l Ring-water pump seal amap 1 1
Y 8575 1.25 Thermostat Assy-REdletor 1 1
9N 8576 .05 Enep ring-water pump houeing 1 i
Y 8600 1.50] Fan assy b 1 L
20725-82 1/5-28 x 5/8 Hex HA screw L T &
“34805-8 1]k Tockwasher R I
Reqd, for ian &sey to water pump pulley '
“on 8606 3,25 | Pulley-fan : Y| 1
o 0650-B | 00| Wit-Ten T




e B, e

b =N

_56....
Fora fororCompany,

CHASSIS PARTS AND PRICE LIST

9632
8287-ASS'Y
8260
8287-ASS'Y
18225

18205

9639
355649-8

R e

Basic numbers only shown on lllustration, Order by Part Numbers shown in list of parts.

, . Fuel Tank ‘

GP 9002 16.00! Tank-fuel asay : ; T

GPS 9002 16.00| Tank-fuel-assy~for Export only 1

GP 9030-B 1.70| Cap-gas 1 1

GP G035 .10| Gagket-gas cap  § i |

GP 9054 1.60| Strap-fuel tenk hold dowm 2} 1

GP 9055 1.60| Strap-fuel tank hold down _ 1 1
5LEB2-52 5/16-1B x 7/8 Fiat nd,sorew B 8
3L956-82 5/16 Countersunk lock wesher 8 8

Reqd, Tor straps to seat frame

GP 9078 .02 | Anti-squeak-fuel tank tc body b [N

GP 9079 .25 Anti-squeak-fuel tank strap 2 2

GP 9155 3.10| Stralner-gasoline-assy 1 1

GF 9160 .03 Gagket-gesoline strainer bowl 1 1

GP 9162 .60} Bowl-gasoline strainer 1 1
338%6-57 5/6-18 Nut i 1
34911-87 Lockwasher-internal toeth 1 1

Regd.for gasoline strainer to bracket

,GP 9163 .15! Cup end nut-gasoline strainer-asay-includes bail

GP .9172 20| Bracket-gasoline stralner

35083657 5/8-10 Hex mit-speciel

20324-52 1/4-20 x 5/8 Hex head bolt

e B |

34805-82 1/4 Lockwasher

mllm] el -

no

33795-82 1/4-20 Hex nut

Reqd.for gasoline strainer bracket to dash




- 37 -

GENYING

P e
(A0l )

RDAgTS

CHASSIS PARTS AND PRICE LIST
[}
“::::r“ 'E' LIST PRICE PART NAME ’ :_:Em:‘: MODEL
— T
GP 9189 Li0| velve epsy-gasoline 1 =
GP - 9237 .55 | Tube assy-gasollne tank to etralner ] I 1
GP 9267 .I0| Comnnector-fusl line-for carb.inlet & for distributor . 2 2
vacum Inlet . '
cp 9268 .10| Connector-fuel pump to fuel line 2 2
1 used at inlet on fuel pump
s 1 used at outlet on fuel pump
GP 9275 1, Thit-tank
8B 9276 . Gasket-fuel tank gauge 1 1
L8 9278 1.75| Gauge assy-oil preseure-engine unit 1 i
& 26457-58 #0-% x 1/% Round hd.mcrew-for oil pressure| 1 1 ”
o gauge contact sorew
Gp 9288 .65 Connection sssy-strainer to pump Flexidble 1 T
GP 9292 951 Comnection-fusl pipe flexible-assy o 2
1 Ured between gas tenk and fuel line
" 1 Used from fuel line to stralner
B 92% 01| Cllp-ghort-fuel & mir line-used to hold gasoline tube 1 1
clamped under lower muffler bolt
Fuel Pump
G?I_ B 9182 spring-fuel pump drain plug %; 1
P LOT B 9185-B Plug-Tuel pump drain 1 1
Gp’ 9350 5.00| Pump eesy-fusl : 1 .1 =
' 202h6-5 5/16-18 x 3/4 Hex Hd morew T2 2
ZLB0E-S 5/16 Lockwasher 2 2
Reaqd,for fuel pump agsey to cﬁ.’block
114 9351 .95| Body-fuel pump upper 1 1
114 9352 12| Valve-fuel pump b L
114 9355 .10] Cover-fuel pump 1 1
2l235-.8 Screw~fuel pump cover i 1 3l
bo 9357 01| Wwagher-fuel pump cover ascrew 1 1
L0 9358-4 01| Valve-fusl pump-Sté. X 1
114 9361 .02| Plate-fuel pump valve b 1
- 68 93%6L .02 | Gaskst-Tuel pump cover T 1
11A 9365 +2C| Screen-fuel pump e T y
GP 9369 25 | Fuel line-pump to carburetod % 1
e B 1.20| Body-fuel pump-lower 1 1
TTITE9383 0| Bocentric-Tusl pump primer ;] 1
31628-87 Secrew-fuel pump upper to lower half 6 6
3480387 Lockwagher-fuel pump uppsr to lower half 6 6
ko 9378 10| Pin-fuel pump rocker 1 1
GP 9386 .06 Tever-fuel pump priming 1 il
ko 9380 03 Spring-fuel pump rocker.am return 1 1
1IN 9381 7,08 | Tink-fuel pump
ko 9389 10| Bushing-fuel pump rocker arm 1 1
o 9396 .05| Spring-fuel pump diaphragm 1 1
68 . 9398 +L0} Diaphragn-fuel pump & pull rod il i
1NC 9399 50| Arm-fuel pump rocker 1 1
Lo 9kt .01 | Gasket-fuel pump to adapter sl 1 1
GP 18373 .55 | Kit-fusl pump T2
Manifolds
GP 9425 10.00 | Manifold-intake & exhaust 1 i
B8G03-8  7/16-1% x 7/16 - 20 x 1-5/8 Stud g s
3511 56~51-38 /16 Spsc.lockwasher R L z
T316-5 /16 Hex nut = I N
’ Reqd.for intake & exhsust manifold to oyl.block
GP ohky .02 Gasket-carburetor flange 1 1
9E Ghh8 .05 | Gaskst-intake & exbaust manifold ) 3




; . L
Fore flovor Gompany,

CHASSIS PARTS AND PRICE LIST

},/—24235-3
S ' 9357

9378— =/ 999

Basic numbers only shown on iilustration, Order by Part Numbers shown in list of parts.




_59,_

For MotorBompany,

CHASSIS PARTS AND PRICE LIST

[
B 00 i=: LIST PRICE PART NAME ::T':: WOBEE:
. Carburetor
GP 9508 «02| Gagket-carburetor air intake elbow 1 1
GP %10 17.75 | Carburetor assy 1 1
' 88717-3 5/16-18 x 5/16-2k x 3/16 Stud 1 1
33798-87 5/16-2L Bex nut 2 2]
3LB06-87 5/16 Lockwasher 2 2 |
. Read.for carburetor to intake manifold |
GFs 9510 Carburetor eesy-for Export only 1
GP 9512 1.70| Body-cerburetor mein and pluge aesy I " A
31628-57 #10-32 x 5/8 Fillister herd screw I L
- 355103-S7 #10-32 x 3/L Hex heed bolt-slotted- apacial T d
* 34843-52 #10 Lockwasher 5| 5
Reqd.for carburstor meln body
GP 9515 1,h40| Bedy-carburetor throttle and shaft agmsy 1 1
; 31706-5 1/%-28 x 1-3/8 Filllister heed sorew 2 3
3B05-62 1/% Lockwasher ' ) ]
Reqd, for carburetor throttle body
GP 9916 .02 | Gesket-carburetor throttle T 1 Y
e o515 | ,02| Gasket-carburetor main body 1 N -
GP 952k .55} Horn-carburetor air and plugs 1 1 56‘ - 3
G 9526 .05| Iink-carburetor pump 1 1 ‘3
GP 932 .05| Rod-carburstor pump operating 1 T TR
GF 9553 L20| Jet-carturetor main 1 T
78 953T-A | »0l| Plunger-carburetor choks lever Fa| =k
78 9539 -02| spring-carburetor choke shaft 1 1
GPS 9539 .02| Spring-carb,choks control retracting-for Export only T
75 0541 .05| Needie-cerburetor idle ad justing 1 1
G o540 .15} Tubs-carburetor idle-assy 1 1
GP 9546 .20 | Ehaft-carbwretor and lever assay 1 1
GP 9549 .25 | Plate-carburetor choke-assy & 1 i
78 9550 .25 Float-carburetor and lever essy 1 1
GP 9550 .20| Lever-carburetor choke T -
31588-57. #10-32 x 5/16 Fillister head screw 1 1
3L703-87 #10 Flat washer 1 1 -
Reqd., for choke lever pivot )
310%2-82 #5-32 x 1/b Fillister head mAchine screw 3 § T
Teqd, for carbiretor ohoke lever swivel
78 9558 «01| shaft-carburetor float lever T 1
GP 9560 .01 | Spring-cerburetor choke plate valve 3 Xk
78 966 10| Needle=-carb,fuel iniet 3 k3
&GP 9567 .15| Seat-carburetor fuel inlet needle 1 . 1
78 9569 «01| cagket-fuel valve needle seat 1 1
T8 9575 «0l| Retainer-carburetor check valve 1 1
78 9576 .01] Valwve-carburstor pump check 1 1
Lo o578 01| Spring-carburetor idle adjustment acrew 1 1
16 9578 .02 | Spring-throttle stop screw 1 I
GPF 951 35| Iever-throttle and shaft assy T Y
16 9583 05| Iaver-carburetor pump OPeTALINg 1 1
355820-57, #8-36 Check nub-hex-special 1 1
54BL2-§ #5 Lockwasner : 1 I
Reqd, for carburetor pump operating lever ]
GE 9585 .02 | Plate-throttle 1. I
" 350164-5T - Carburetor throttle ad]).screw -gpeclal 3. %
Lo 9586 ,01| Sorew-oarburetor throttle and choke plate . - L N
T8 9587 il Spring-c&rhliretor choke lever plunger ) 1 T
GP 9595 06| Bracket-carburetor choke wire 1 I
67 9554 .55 Jet-carburetor Dower-Ge8y i 1 y B I .
™ g59% .02| Valve-carburetor pwmp dischérge 7 Y 4
1o 9599 .01 | Retainer-carburetor pump 1ink T T \




=l

Foret Motor Company,

CHASSIS PARTS AND PRICE LIST

34803-S

36987-S

963:

355103-S7

350081 2;7 9

9595

34126-87
9926
9575
9576

958I

958
9578

9578 N
954lw

Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.



-4 -

CHASSIS PARTS AND PRICE LIST

- § N U“,-{
--‘;f?-;_.' vy
AL

FAgTe

[
N;‘::r:n E LisT PRICE PART NAME :"’:"m:: i
T T TR — A —
GP8 9616 1.50| Brikt,-carb,choke cont,retracting Spring(For Export only)
GP 9624 .05 | Epring-carburetor choke lever return 1 u B
GP 9626 .70| Brecket assy-air cleaner mounting - 1 I
6 9631 .20| Piston-carburetor pump assy 1 1
GP 9632 1.65 | Blbow-air cleaner to carburetor 1 1
F087-67 #10-32 x 1-7/8 Rinding head screw 3 3
34803-S7 #10 Lockwasher 5] 3
Reqd, for air cleaner carburetor elbow to carburetor
355649-5 . Bolt-2ir cleaner bracket to support-special | 1 1
34809-%2 1/2" Lockwasher 1 1
4 338u6-52 1/2-20 Hex rmt 1 1
% Reqd.for alr cleansr bracket to support bolt and
brace to cleaner bracket
RS 0L | Washer-carburetor pump ADYIng M
T8 %% .03| Spring-carburetor pump ¥ 1
GP 9659 50 | Brecket-air cleener mownting 1 T
78 9650 .03 | Bpring-carovuretor pump plston expander 2 0 1
GP 9h6Lk . .35 | Suppori-alr cleaner bracket 5
GP. 9669 .02| Pad-air cleaner to bracket 2 2
aP 9688 _02| Clip-carburstor choke lever epring 1 T
GP 9700 . 50| Control amey~carburetor choke 1 1
GP 9725 .70 | Bracket & shaft aszy-accelerator 1 1
GP 9730 1,15| Lever assy-accelerator shaft throttle 1 1
GF 973 . 15| Pedal assy-accelerator lever 1 1
* 20327-52 5/16-2h x 5/8 Hex head bolt 1, 1
33798-82 5/16 - 2k Nut 1 1
F4B06-52 5/16 leckwesher i 1
Reqd.for accelerator pedal to floor pan
81w 9737 .06 | Spring-accelerator lever 1 1
GP 97h2 .60 | Rod-accelerator pedal to shaft @ 1 T
34079-57-80 #L0-52 Hex nut 5 5
Reqd, for accelerator pedal %o shalt rod
GP 9746 .05 | Rod-acceleretor shait Lo carburetor 1 1
IL079-57-8  #10-32 Hex nut 2 ]
Reqd. for accelerator shaft to carb.rod
GP . 9752 .20 | Joint-accelerator reod Dall ' In 10
2 reqgd.with GP-9727
2 reqd.with GP-JT4T —
ZH0T9-87-68  #10-32 Hex nut K b
3LB03-8 #10 Lockwaeher ; N I
Regd.for accelerator rod ball joint
GP 9715 »50| Control assy-throttle , 1 1
918 979e-B .02 1 Clamp-choke and throttle rod bracket 14 1
350081-87 #0-52 x 1/2 Hex head bolt-slotted-epecial | 1 1
3126-S7 #8-% Square nut 1 1l
Reqd.for carburetor choke wire clamp
1G . 9904 .15| Pleton & stem apsy-carburetor economizer 1 1
16 9920 ,55 | Ber-carburetor nozzle-asay _ 2] 1
31077-87 #6-72 x 5/8 Fillister hoad ecrew g 2
31002-52 #8 Internal tooth lockwaeher 2 2
Reqd.for nozzle bar
G 9924 05| Bleed-carburetor nozzle har air _ 1 1
78 9925 .01{ Gagket-carburetor nozzle bar air bleed plug 1 1
.78 9926 .01} Gasket-carburetor nozzle bar 2 2
1 9928 .01l| Clamp-carburetor nozzle bar ; o 2
Z,502-S2 #6 Internal tooth lockwasher . 2 2
Reqd.for carburetor nozzle bar clamp screw




CHASSIS PARTS AND PRICE LIST

GENUING

10122 10094 -10214

M) 006
I02ll |ozoa 10206

Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.

Generator |
1NC 10000 14.25| generator assy i ol .
01A10005-A L,55 | Armature assy-generetor _ 1 1
68 10044 .0l Pole pilece sorew . . 6 6
2 reqd.as part of 1NC-10000
L reqd,as part of 18-11075- . ) s
O1a 10050 | | 1.55 | Plate asay-gonerator brush & end - 0
91A 10057 .03 | Bpring-generator brueh ' i3 Z
01A 10069 .20| Brush assy-gensrator ' 2 2
' 31508-7-86 1/5-28 x 3/8 Fllligter head sorew T 1

Reqd.for generator brush holder o

18 10088 : . 01| Doweli-generator & starter frame

T
B 1000 1.15| Bearing assy-generator 1T | 1] (Federal #1203)
01A 10098 i .OL| Retainer generator grease-rear outer 1 1
78 10120 » 04| Bolt-gomerator thru 2 2
- ~3H05-82 1/ lLockwasher 3 )

Regd,for generator thru bolt

01A 1612__1 . «01{ Retalner-generator bearing grease s 1 1
0lA 10122 .02 Beal-generator grease-front - ; 1 1
01A 10130-A 1,50 | Palley-generetor (3.5-5.8) 1 1
INC 10139 | . 1.65 | Plate-generator end 1 1
50559-82 1/2-20 x 3-1/% Hex Hd bolt ] 1
33046-82 1/2-20 Hex nut 1 1
3L805-82 1/2" Lockwasher 1 1
; | Regd.for gemerator to cyl.front & cyl.block
B 101kl - .0k | Cup-generator oil - 1 1
18 101k2 _ .05 | Band-starter cover I 1
2Ti6l-8 ﬂxlljhﬂﬁﬁdscm T 1
3al1-8 #0-32 Sg.nube T 1
] Reqd.for starter cover band
18 101ké6 LOL| Plag-gen,brush end plate oll 1 1
914 10147 .02 Wick-gensrator brush end plate 1 1
1NC 10151 .12 | Bracket-generator 1 1
01A 10163 . .01| Stop ring-generator bearing 1 1




; CHASSIS PARTS AND PRICE LIST

) N:::;;R E LIST PRICE . PART NAME _.;:ER'::
" 814 10175 5.30| Coll assy-generator fiold ! 1
TOla 10193 LOL| Insulator-generator field coll connecting vire 1 1
O1A-10202 06| Tnewlator-generator terminal ; 5.1 1
81A 10206 ~ ..05| Insulator-gen.freme to coil- outer 1 1
814 10208 .0l| Insuletor gen,end plate-inner 1 1
01A 10211 | 0T [ Torminal-gen, acrow armature terminal 1 1
' Z4081-97-88  1/4-28 Hex nut 2 2
S51085-57-88 .255 1.0, x .5 0.D. X .37 Fiat vasher | 1 | 1 T :
SL825.57-88 1/% Lockwasher o 2| 2 ' =
- " Reqd, for gemerator sorew armeture terminal o’
01A 10212 " .0l Scal-generator grease-rear G T -
o1a 1021k | .02 | Retainer-generator grease-rear-inner 1] 1 1
Regulator
TO1A 10505-Ch | 5.75 | Régulator asey-gen,-Not used in tropical countries T} d
01lA 10505~ 5.75 | Regulator aasy-for countries req.low gravity electrolyte i ] 31 ﬁ
| * Battery
ON 10655-A Battery assy-13 plate 1 1
oN 10655-B Battery assy-13 plate (¥or use in tropical countries & 1
j . Export only) ' :
18 10660 . - 2.45( cage-battery 1 1 .
814410662 +10| pover-valve for cell, 3 3
81a 10664 ,07 | Ring-batlery cover % 3
81a 10665 | .03 | Washer-pattery cover 3 3
B1a 10720 07| Plug-battery filler 2- 3 3
GP 10732 h.00 | Support & bracket asey-bettery 1 1
¥ 1ee page 55 for photographs of Battery Support Parts
Instrument Cluster
3802782 No,12-2L x 5/8 Binding Jead sorew 3
3480482 TWNo. 12 Lockwasher 3 3
p5h-82 Wo,12-24 Hex mut 3 3
- For instrument cluster to pamel
110 10850-A] B, | Indicator-generator charge - 1 1
.65 TIC 9273-A Geuge-oll pressure 1 TF e
.01 _OIA 9272 Bar-gauge oonnecting 1 1
.60 GP 9271 Caps-lnstvument cluster & bezel 1 1
O1A 10876-A 85| Pezel ' 1 \
" TOIA 10580-A .25| Glase-instrument cluster cover 1 3 3
11C 10883-A[ 85| Indicator-temperature 1 1 L
. 851 1IC 9280-A Gauge fwel i g
99A 10884 1.50| Bulb-electric heat indiecator 1 1
. ' Starter-Motor N
ON 112 . .10,00| sterter assy 1 1 ; g
: | 25031-57-88 No,10-32 x 1/2 Flab Head Sorew (For 1 T
starter Frame aasy) .
52 11005 5.05 | Armature assy-starter 1 1
18 11036 Nl Washer-gtarter mature thruat 2 2
18 11045 <> | Plate aaw—s'tartar brush end 1 1 r
18 11057 .60 Brushes-1 set in carton 1 1 i
B 11059 +03| Spring-starter brush I L
18 11061 | «0l| Bolder-sterter brush 4 ¥
. B 11062 .0l| Tnewletor-starter brush holder 2 <
B 11073 +0l| Wagher-large-starter brush hold-rivet insulator 5 5
1 reqd,as part of 01lA-10050
) 4 reqd.asy part of 18-110k9 .
18 11083 .65| Coll-L-starter fieia : 1
18 1108 _ .65| Coll-R-starter field 1 1




-

Foret fovor Company,

CHASSIS PARTS AND PRICE LIST

n:;'::n g LIST PRICE ) PART NAME :_TEIR':: MODEL
34806-S 33879-S
33923-S o7
HOS4 11130-ASS'Y
27161-S
10142 .
34141 <
1059 —
11036
S pon-s 11085-R H.-ASS'Y
109!
3
—
o049
“ASS'Y
11061 .
10088 11083-L.H.-ASS'Y
11056- (SERVICE 11057 c 11005-ASS'Y
25231 11365
11369 1373
11370

Basic numbers only shown ot illustration. Order by Part Numbers shown in list of parts.

18 11091 .03 | Bolt-straight thvu 3 5
240068 5/16 Internal tooth washer 2 2
. (For Starter stralght thru bolt)
18 11094 ~,0L| Washer-starter field terminal 3 3
18 11102 «05] Terminal-starter field 1 1
3392% 5788 5/16 - o4 nex check nut 1 1
IS0 5788 5/ 16 Lock wesher T 1
%3879 -67-68 5/16-24 Hex nut 1 1
(For starter fisld terminal)
18 11107 03| Bushing-sterter terminal it 3
52 11130 85| Plate aesy-starter rear end : 1 1
18 10088 Dowel-generator & etarter frame L L
18 10142 Band-starter cover : 1 1
[ ]
| Starter Drive
-~ B2 113%50-C 3.50| Drive asey-starter . 1 3]
. 52 11365-B .02 Pin-starter drive pinion 1 T
52 11366-B 2.55| Spaft assy-starter arive screw 1 T —




45 o

Sore flovor

CHASSIS PARTS AND PRICE LIST

LMY,

g
(Sired )

fe) ] a .:-"__

PART NAME e MODEL
g =W 4_-3 2
52 11367 5-90 Pinion & barrel assy-starter drive xR ; T ——
52 11368 .20| Spring-sterter drive meshing 1 1
58 11369 .12| Spring-starter drive antl-drift - 1 1
52 11370 .0J| Ring-starter drive pinion & barrel-retaining 1 1
52 11372 .55| Piate-starter spring anchor ! 7 g
52 11373 .05| Ring-starter drive spring lock 1 A :
52 11375 .00| Spring-starter drive 1 1
o Starter Switch
GP 1159 .B5] Relay assy-starter awitch 1 |
34079-87 No. 10-32 Hex mut 2 2 j
3L70 R WA Bher o) = i
[ Reqd.for O1A 11L50-A Terminale i
I 34803-87 No. 10 Lock washer |
S 39035-52  F10-2% x 7/16 Binding head screw ] |
IB0-2 F12 Lookwashor 2 o
3405%-92 fle-2h Hex nut 2 |
FRegd.for starter switch relay assy to apron
"T11AS11500 25| Syitch assy-starter push button 1 1
351775-87 #1F x 5/0 Binding head sheet metal ascrew 2 2
Roqd.for starter swltch relay assy to dash
Lighting Switch _
GP 11653 2,75 | Vire assy-foot switoh & neadlamp 1 a
GP 1165h4 2,75 | Switch zssy-Blackout i 1
35%5097-8 Screw-¥o,8-32 x .18 heajless set-part of- 3 1
GP-1165L-Knob to control shaft
Ignition Coil, Distributor and Condenser
16 1208k L 50 Coll assy-ignition 1 1 ;
26587-57 1/k-20 x 1-5/8 Round head bolt 2 2
24705-87 1/b Flat wesher 2 2
34805-87 1/Lk Tockwasher gl B
33795-87 1/4-20 Hex nut 2 2
Regd,for ignition coll asey to dash
cP 12038 20,00 Adapter sssy-distributor 1 1
GP 120h0 5.75 | Housing-dlst,adapter 1 1
2hgh3-52 5/16-18 x 2-1/8 Hex heed bolt 1 1
34806-5 5/16 Lockwasher 3 3
Regd.for dist,adapter housing to cyl.front cover
GP 12043 2,10 | Shaft-diet, adapter 1 1
GP 1204% 2,501 gear-dist.drive 1 T
GP 12051 2.70| Cover-dist. adapter 2. 2
GP 12655 .02| Gesket-dist,edapter cover 2 2
GP 1207k 2,55 | Gear & flange assy-dlet.-driven 1 1
GP 12075 .20| Bushing-dist.adapter shaft 1 1
GP 12076 «20| Pushing-dist,shaft 1 1
GP 12078 0L | Spacer-distributor adapter to cyl.front cover a LI T
GP 12100 18.75! Distributor assy 1 1
GP 12103 1.25| Diaphragm-vecuum control 1 1
34079-97, FL0-52 Hex nut 2 2
FBL3-87 #FL0 Lockwashor 2 z
Reqd, for vacuum control diaphgram to bracket




-6 -

CHASSIS PARTS AND PRICE LIST

[
B pri 'é LIST PRICE PART NAME :::Em:: MODEL
> 12104 2,00 | vacmm control assy | )
> 12106 1,70| Cap-distributer 1 1 !
12118 80| Conduit-spark plug wire 1] 4
12150 | | 03| Collar-cam tnrust 7 I
1510k | | —i.i0| Ecusing-dlatributor SPaTE advence % 1
B 10141 Oiler 1 1
18155 01| Felt-cem ]
| 12103 T .0p| Gasket-distributor base T 1
5 (Use as aist., adapter hsg. to frt. cover gasket)
> 12144 .06 Spring & bracket-distributor cap x 1
20L62-87 #5-32 x 5/16 Round head sorew 2 2
3L0L2-57 #5 Lockwasher & - <
Regd.for dlatributor cap spring ' L e
5 12147 O | Plug-distributor cap vent - 1 i 3
12148 i .02 | Serew-distributor to front cover 2 2
P 12151 .55 | Plate-breaker £os8y i 1
' 26L62-57 #6-22 x 5/16 Round heed screw 1 1
3L842-87 #8 Lockwasher 1 1

Reqd.for breaker plate retalner

5 12159 20| TerminBLl-primary w

; : IL003-87 #10 lockwasher-internal tooth

BL070-5] #L0-32 Hex nut

HEL-87 #10 Lockwasgher

(I S
F | |

F51255-87 5/16 Plain washer

Reqd,for primary terminal

P 12261 " op | Clemp-dist.spark advance housing 1 I]

P 12162 ; .50 Arm end spring-breaker-esey 1 1
TE6003-87 Nub-contact lock 1 T
351260-5 Washer-breaker arm 1 T
352201-5 Cotter-treaker arm 2 1

P 19172 - .20 | Sorew-contact 1 i}
T - 72867-8 Pln-shaft retalner 1 1
P 12175 ] 1,90| Sheft-distributor assy g 1 1
P 18177 ~01 | Retainer-cam T 1
P 12180 02| Washor-sEATT ThYust-upper : i I 5
P 12188 .20 | Welght assy 2 2
P 12192 oL | Spring-distribubor welght 2 2
P 15153 “01 | Wesher-sEATE thyuat-lower T 1
P 12198 15| Retainer-shaft 1 I
P 12200 30| Rotor 1 T
P 12210 B0 | Cexm & piate essy i 1
— 1p013 ' TOL| Washer-dlstribuator 1 1
P 1221k 08| Insuiator-breaker spring 1 1
P 12206 .25] Tube-dist.vasuum 1 Lt -~
14 12850 : 1.15| Resistor and circult breaker assy-ignition 1 1
W 12255 .05| Imsulator-ignition resistor & cir.brsaker s B 1
3I55I17-57 #.0-32 x 15/ 52 Shoulder bolt-spscial 1 I
ZBE3-57 10 Lockwasher _ : T
3L070-57 #10- 32 Hex nut ' : 1 1
Rogd.for distributor sperk advence housing Gleimp :
F1695-87 #10-32 X 1-1/F Fillister Ed bolt 1 I
34079-8] #10-52 Hex nub :
T 12567 ' 35| BracEet-dlet.vacumn control _ T 1
" B00Wi-87 1/5-20 x 3/% Hex HA bolt _ T 4 :
TB05-57 1/4" Tockwasher A 1

Reqd.for vecuum control bracket to adapter housing




-7 -

CHASSIS PARTS AND PRICE LIST

G ENVIn,
( SIored )

SARTE

12106-ASS'Y

12147 : L . | |
12273
IZEOO——‘\ﬁ 34079-87 &44-57
| 34843-S7 34805-S7
352201-S - 12267

355117-S7
34079-87
31692-87

12172 |
355803-S7-~0 %o 351260-3

12162

34842-S7

34843-57

12120

12175-ASS'Y

12182

. 12144
10141 34842-S7

IEISQ—\

12214— |
12270

12272

12271 , i
34903-S7

(@) 12198
34079-S7 LTI
: =L o «—T72867-S
34843-S7 351253-S7

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




— 48 -

o7y foror Compang.

CHASSIS PARTS AND PRICE LIST

[
N::l‘:rin é' LIST PRICE PART NAME :::m::: MODEL, )
GP 12270 .07 | Washer-dist.primary terminal insulating inner 1 1
6P 12271 ~ 01 [ Weehor-dtet.primAry terminel Ingulating-outer 1 1
GP 10272 01| Pushing-alst,primary termiral insulating 1 1
G 12273 0k | Stop-dist.vacuwn control rod 1 1
GP 122’_{34- ,03 Specer-diat,vacuum control bracket 1 1
TGP 12279 10| Wire-d1st,ground-asey 1 1 N
6P 12280 1.5 | Conduit & wire assy-dist.to sperk plug 3 1
GP 12283 .20 | sperk plug wire Ro, 2 T T,
GP 1228k 20| spark plug wire No, 3 3 1
GP 12286 +10| Spark plug wire Fo. 1 3 1
GP 12287 20| gpark plug wire No, k 1| 3
— 16 12300-B 3 | Condenger _ 1 1 C
BEh55-87 #5-32 x 3/16 Round HA screw 1 1 < -
= SIELD-57 #5 lookwasher 1 1
= - ' Regd.for condenser
16 12312 . .06| Cap-condenser ) 1 1 )
01T 12405 # .65 Spark plug assy _ I L
ko 12lio .01 | Gasket-spark plug-18 MM-Use as oil reiief valve gasket 1 1
52 124310 .0OL | Gagket-spark plug-for 14 MM spark plug N LS
114 12425 08| Cap-spark plug ) %

Headlamp

_%——Saszo-sz

33846-S7—
| 34829-ST —w-ETE™
356500'37——@

—
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
GP 13005 5.25 | Lemp assy=head 2}
GF  12p07 # 1,10} Bulb-headlamp 2. 2
GP 13020 .85 | Bolt-headlamp bracket hold down assy-incl.wing nut 2 2.
' 356483-57 Washer-herdlemp bolt cup-special 2 2
350360-52 1/h-20 x 5/8 Special shoulder bolt 2 2




- hg -

CHASSIS PARTS AND PRICE LIST

28362 -S2

il

i

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

L]

35140082 b4 .Spring washer-gpecial 2 2
34805-32 1/h Lockwasher
3%3795-82 1/4-20 Hex nut .
For bolt assy to headlsmp brkt.brace
= 356411-8 3/8" special flat wacher i %
GP 13045 60| Rim-headlamp 1 1
36920-52 #8-32 x 1-1/8 Rd.Fd. serew-pointed = 2
Reqd. for headlamp rim
_GP__ 13061 85| Retalner-needlamp lens TF &
GP 13070 1.80 | Bracket-hsadlamp support-RH 1 1
GP 13071 1,80 | Pracket-headlamp support-LH 1 1
' €257-5 1/h x 5/ Flat head solid rivet 6] 6
¥or besdlemp brkt. hinges to brush guerd :
@GP 13068 40| Brace-headlsmp brkt,-RE 1 1
GP 13069 40| Brace-headlamp brkt,-LE = L,
20327-32 5/16-24% x 5/8 Hex head bolt b L
54806-82 5/16 Lockwasher m I
33768-52 5/16-2h Hex mut L 4
2 for fender to apron to brace
2 for apron to brace
GP 13076 .60} Wiring mesy-headlemp 2 2
GP 13200-B 2.50 | Headlemp &eey-Blackoub . ] 2
: #.07 B-13466 Bulb 2 2 | (Mazde $63)
GF 13205 ,20| Spaecer~blackout lamp 2 2
GP 17208 40| IeDs plackout headlamp i =)
GP 13209-A .20 Gaaket-blackout headlanp 2
GP 13209-B| .00| Gasket-Blackout headlamp - - B
GP 13210-A «%5| Deor-blackout headlamp 5 2
28%62-82 #8-72 x 3/k Ovel head screw 2
—'h Reagd.for blackout headlamp door to body 2
GP 13210-B] 1.40] Door & lens-blackout headlamp z ]
GP 13216-B 1.20| Body-blackout headlamp_ 2 2

iy



- 50 =
Fora Movor Company,

CHASSIS PARTS AND PRICE LIST

28362-S
13210

33784-S-7

Basic numbers only shown on itlustration. Order by Part Numbera shown in list of pares.

GP 13220 .20 | Filter-blackout headlamp F
GP 13223 35| Louvre-blackout headlamp ; )
5 112 15552 Bwitch essy-headlamp dinmer 1 T
15 BIA 13580-A Socket-headlamp indiocator 1ignt 1 I
.0 GP 13586 Jewel assy-headiamp indicator light 1 1
GPS 13300 16.50| Eit-front & rear directional sigoal lights & awitch (For =
Export only) .
GPS 13304 Gwitoh-& wiring-directiona) signal{For Txport only) I

Rear Lamp

33795-82 .1/L-20 Eex nut

117813380-4 .50| Reflector assy [
28362-8 Sorew blackout headiamp door 1 1
GP 13LOL-B %.55 | Lamp aasy-blackout tall & blackout BLOp i ;l
GP 13405.p .25 | Lamp essy-blackout tall & eervice sLop T - I
T 1
L L

3h805-82 1/h Lockwasher

For tall lemp to bracket

Gp 13408-B 1.30| Body & socket assy-rear 18UD 2 2
GP 13409 50| Socket & wiring ssay-tail lamp-Part of GF-13L0OL 1
GP 13410 .50 | Socket & wiring assy-tail lemp
' 1 Reqd.part of GP-13405
1 Reqd.part of GP-1340%
GP 13511 .55( Wire assy-service tail & etop light 1
1 Regd.with GF 13405
GP 13436 -~ .50 | Tens-blackout stop lamp 1
GP 13W2 85 | Iouvre-blackout tail,service stop & service tall lamp 1
GP 13443-A .35 | Fllter-blackout tail lamp : 2
GP 13hikk 85| Louvre-blackout tail and blackout stop lamp’ 1
GP 13845-A .90 | Tens-blackout teil lsmp ' 3
GP 1%uh7-A .60 | Casket-blackout teil,blackout stop and service stop lamp 2
GP 1344BK .60 | Door-blackout tall,blackout stop & service tail,service ]
stop lamp -
36909-823 Ko, B-32 x 1 Round hoad screw i
34808-s2 No. 8 Lock washer i L

For GP-13448-A Door

Gp 13u48-3| | ™7.30| Door-blackout tail & service stop T 3




- .

Tora oror Compomy,

CHASSIS PARTS AND PRICE LIST

PART

Law>rnf

PART NAME

STEERING

MODEL

W l £

34802-57 LW.

TAIL LAMP-LEFT HAND

13448 (13456 (13445 (13444

13466

TAIL. LAMP-RIGHT HAND

”

Basic numbers only shown on illustration. Order by Part Numbers shown in llat of parts.

!TP 15449-B . 30| Door-vlackout tail & blackout stop = 1 1
GP 13450-A .55 | Iens-service stop and service tall lemp 1
GF 154564 .20 | Gasket-blackout tail,blackout etop & sorvice tall,service | 3
gtop lamp . :

GP 13L57-A .35 | Filter-blackout stop lamp 1

ap 13461 +25| Grommet-tail lamp to body 2

Lo 13465 # .19 Bulb-6-8 volt 213 C.P.-Part of GP-13405 1 | (Mazfia #1158)
B 13466 # 07| Bulb-6 volt 3 C.P. 3 | (Mezfia #63)

2 reqd.as part of GP-13Lok

1 reqd, aa

pert of QP-134L0H

13408 13494 |3448 36931-S23

13408 13485 13449 36931-S23




-5 -

Fora Yovor Company,

CHASSIS PARTS AND PRICE LIST
N::::: " E usT pﬂ.:: PART NAME :_:Em:: MODEL
GP 13466 10| Bulb-blackout headlamp 5 =
GP 13468 55| Bracket-tail lamp -y
T 6090358 3/16 x 3/B Oval bead solld rivet ] B
T For tail lamp brkt.to back panel
114 13480 .50 switch mesy-stop light-Eydrasullc Design 1 1
GP 13 1.%5| Lens,tulb & housing-Blackout stop 1 2 |
914 13490 .Ol| Spring-stoplight switih terminal 2 2
GP 15491 1.70 | Lens,buld & nousing-blackout tall 2 2]
cp 13496 1.70| Lens, bulb & housing-Service atop 1 1
114 135%2 15 | Switch assy-headlamp dimer 1 1
010 13580-A 12 | Socket-neadlamp indicator 1ight 1| T
GP 13586 .07| Jewel asay-headlamp indicator light 1 1 T
— 12 W8 15081 Bulb single comtact 6-8 volt T | 1| (Mazde $51) C
(Usod &s headlemp besm indicator bulb)
Instrument Panel Lamp
50 13740 .25 Bwltch-instrument lamp : 1 1
" # .07 B 13466 Bulb-6 bolt-3 C.P. 3. 3| (Mazda #63)
26L8T-52 #B-32 x 3/8 Round®Hd Machine screw 2 2
ZLB02-52 #8 Lockwasher 2 2
GPS 13756 50| Sviteh-slectric windshield wiper-Tor Export only 5 E
| Horn
1gA 9797 | Clip-horn switch wire to fender apron-rear 1 4
N 33925-2 12 Round Hi eheet metel screw 1 1
Reqd.for horn switch wire to fender apron rear clip
GP 13802 1.00| Horn Assy - i
I 34052-57 #0632 Hox nut 2 2
35802-87 #0 Lookwashor 2 2
Reqd.for horn connector wire to terminal
20327-82 5/16-24 x 5/8 Hex head bolt 2 2
33758-82 5/16-24 Hex nut 2 2
34806-82 5/16 Loclkwesher 2 2 v
_ Reqd, for horn body supt.to air defl.& fender apron -




_?3_' ) g

CHASSIS PARTS AND PRICE LIST

CENUINg

PART 3 : STEERING
NUMBER E LIST PRICE - - ‘ PART NAME = | . MODEL
10876
10880 33897-S7-
927! 70004

13404
13410
13409
13580 :
' 13410
. 13405
; 13414

14403

34746-S7
33798-57

33798B-57

Basic numbers only shown on llustration. Order by Part Numbers shown in Het of parts. -

N Wiring
GP 14300 . i .60} Cable assy-battery to starter switch 1 1
914 14301 . .35 Cable-tattery grownd 1 T
TGP 14302 ~ .30 | Wiring mesy-coll to dlstributor 1 1
GP 14308 | 55| Wire mesy-horn ewltch _ - 135 G
S Gesabkzes [ |-, 55| Wire-electric windasmigld wipsr-10r EXport only I
GPS 14326 | 07| Wire-electric windehield viper switch Lo circult Dreaker T
i v (For Export only)
GPs 15385 2.10! Wire-directional signal(For Export only) 1
GP 1hhoi 7.00| Wiring assy-cowl with Blackout switch 1 1
GP 1L405 . 2.00| Wire esgy-rear lamp 1 L
GPS 14405 2.00| Wire-rear lamp-for Export only 3
. 79 1khoé .20 | Wire-to gas gauge-tank unlt E X
G 1hh31 .75] Ceble maay-relay to siarter 1 I
‘ap 1436 . . .20} Wire assy-horn comnector 1 1
TRE ~05 | Cable terminal-part of GE-IW31 & GE-16300 3173




-5k =

WM

CHASSIS PARTS AND PRICE LIST

PART NAME il L MODEL
" s 2-W £=W
Sleeve-wire-part of GP-14436 & GB-1h30R T =
Wire terminal-part of GP-13200 2 2
B 1hh61L-BI +0l} Peyminal-wire enep clinch type-part of GP-13076,14308, 3h 1 o3h
14436,15405,& 11653
914 14462 .02[ Wire terminal end eyelet-Part of GP-15L01 1 T
B 11463 0L | Terminel-wire-Part of GP-15076,14436,GP-14502 & GP-1BHOL [ 23 [ 23
014 14463 L0l| Wire terminal end-part of GP-1RL01 2 2
B 14487 L02| Wire terminal & sleeve asay-part of GP-14L05 & GP-11653 22
66 14487 05| Wire condult & sieeve assy-with 1-1/2 sleeve-part of 2 2
GP-11853 & GP-1hL05 -
A 14550 .20| Support esay-bAGLeTy Lo ewitch cable-part of GP-14L31 1 1
B 14565 .02 | Clip-wire T T
Reqd.for fusl line to slde rail "
09B 14567-A .05 | Grommet-wiring 1 1
B 14567 . 02| Grommet-rubber . B
~ 2 Reqd.for radietor deflector to headlamp wire
1 Reqd.for aspeedameter ceble to floor pan
B 1bs577-A +OL! clip-wiring 5 5
i Regd.Por wiring to dash clip
1 Regd.for wiring to side reil
20311-82 5/16-2k x 1/2 Hex HA sorew %5 3
35798-82  5/16-2% Hox nub 3 3
34806-8 5/16 Lookwesher 3 £
1 Reqd.for wiring clip to slde rail
2 Regd.for wiring c¢lip to fender apron ;
112 14577 . | Clip-wiring . 2 2
) Reqd.for wiring to fender apron
GPs 18577 05| Clip-elsctric windahield wiring to W/S (For Bxport oniy) 3
B 14585 .02 | Clip-wire 8 8
' Reqd.for wiring clip to frame :
GPs 1h588 02| Clip-electric windshield wi-ing to W/S frame (For Exp.only) 1
214 1LE00 .20| Flate-cowl wirlng cover 1 1
351779-57 #1k x 5/8 Binding Hd sheet metal screw 3 3
_ Read.for cowl wiring cover plate to dash
B 1L605 .02 | Grozmet-rubber ; 2 2
” Reqd.for choke and throttle rod to dash
Fenders
GP 16005 10.50| Fendsr-front-RH T 1
GP 16006 10,50] Fender-front-LE 1 1
_ 20327-82 5/16-2L x 5/8 Hex head bolt 6 6
¥ 347h6-82 5/16 Flat washer R 2
24806-82 5/16 Lockwasher 6§ | 6
33798-82 5/16-2l Hex nut 6 3
For fonder to fendsr apron
3506482 5/16-24 x 7/8 Round head screw 6
34806-82 5/16 Lockwagher 6 6
34907-82  3/8 Interral togth lockwashe 6 6
33798-82 5/16-2%F Hex mut : - . | @ 6
For fender to brush guard
20311-82 5/16-2k x 1/2 Hex head bolt 2 2
3U7L6-82 5/16-Flat wacher 2 2
-34806-52 5/16 Lockwasher 2 2
For fender to dash
2032752 5/16-2k x 5/8 Wex head bolt 2 2
34806-82 5/16 Lockwasher 2 2
33798-82 5/16-2'4- Hex nut 2 2
For fender to.slde panel to dash
20347-82 5/16-24% x 3/h Hex head bolt 2| 2
34806-52 5/16 Lockwasher 2 2




55—

CHASSIS PARTS AND PRICE LIST

PART ; STEERING )
SCABER | LIST PRICE PART NAME , MODEL

. 33798-82 5?16-2E Hex rut i

Litall

For fendex to side pansl to floor suppurt_

GP 16043 ; 3.50| Apron-front fender-RE
GP 160k 9.50| Apron-front fender-LE

2032782 5/16-2% x 5/B Hex heed tolt

347682 5/16- Flat washer

34B06-82 5/16 Lockwasher

33768-82 5/16-24 Hex .mut

2 For apron to dash-top hole

For apron to dash to body bolt brikt.

20311-s2 5/16-24 x 1/2 Hex head bolt

347h6-82 5/16 Flat washer

F\)!DI‘\)I\:I‘\)#'&‘-FJ#!—'I-'N N_E
'] o
o o) ol o o) = = = o) ot E

34806-82 5/16 Lockwasher

For apron to dash-center hole

Running Boards

“GP 16850 525 Sourd rumizg i

GP 16451 «25| Board-running-LE

20327-52 %/16-2k x 5/B Hex nead bolt

34806-52 5/16 Lockwesher

@, oof | H
| o oo M)

3379882 5/16-2L Hex rut

k for running board to side pamel

i for fender to running board

. ‘Hood

TGP 1 ' 20.75 | Hood asey

g |
al3h7-52 5/16-2h x 3/l Hex head bolt

347h6-82 5/16 Flat washer

S EaEals
= Fl = -

34806-32 5/16 Loclwasher

For hood hingee to dash to support

GP 16620 ' 50| Panel-hood side-RE >

GP 16621 .50| Pansl-hood side-LH

2032782 5/16-2h x 5/8 Hox head bolt

3480682 5/16 Lockwaehsr

Fle| =l -
== S

3379882 5/16-24 Hex rut

For hood slde to fender

35034-52 5/16-2k x 5/8 Round head screw L k|
34806-82 5/16 Lookwasher 4 n
33798-52 5/16-2L4 Hex nut h L
e _ For hood eide to side panel to dash
GP 1 ~ .12| Bracket-hood catch : ' 3 M
' 60918-8 1/4 x 7/16 Solid rivet 8 8
For hood catch brackete
" @P 16740 +25] Pad-hood-on cowl 1 1

35161452 No. 6 x 1/2 Flat head sheot metal sorew | 12 | 12

For hood pad to cowl top

Gp 16800 .35| Hinge-hood msgy 1. 1
60918-5 1/ x 7/16 Solid rivet 6
: For hpod hinge to hood
GP 16802 .G0| Catch-hood and windehield hold down T L
2648352 1/4-20 x 1/2 Round head screw I
34805-82 1/4 Lockwasher ; 4
33795-82 1/4.-20 Hex mut B[ b
Tor catch aegsy to brush guard
| : . Tools
GP 17005 1.80] Tool bag assy-less toclw 1 1
OlA 170LT7-B 40| Wrench-gpark plug & oyl.head nut 1 1}
GP 17019 . .70 —tire 1 1
1 1

GP 17020 n .70| Serew driver-6" length of blade



"_56‘;
Fora Movor Gompany,

CHASSIS PARTS AND PRICE LIST

PART

STEERING

20538-58 5/B8-16 x 11/16 Hex head screv

NUMBES i LIST PRICE PART NAME g MODEL
GP 17021 35.10| Wrench-ad JustAble-automobile typa-il" T 1
GP 17023 1.95| Wrench-edjustable-crescent type-8" 1 1
GP 17028 ~ .15| Combin.pilere,slip joint-wirs cutting 1 1
GP 17033 2.60 | Wrench-wheel bearing nubt _ 1 T
G® 17036 1.25| Crank & wheel wrench-starting 1 1
GP 17037 75 | Bracket-oll c&n T 1
GP 17038 .75 011 can 1 T
GP 17040 1.10| Extension-starting crank j ] 1
GP 17042 1.00| Hammer-machiniet-ball pein-i6 oz. 1 1
GP 17043 L85] Wrench-eng.double end-#723 1 )
GP 17044 1.15| Wrench-eng.double end-#25 1 1
GP 17045 1.35| Wrench-eng.double end-#27C 1 1
GP 17046 1.80| Wrench-eng.double end-#20D 1 1
GP 1707 2, Wrench-eng.double end-#73l-A 1 1
GP 17101 10.50| Flre extinguisher ] 1
GP 17102 3,25 Mounting-fire extinguisher 1 1
GP 17125 3.00| Gun-chassie lubricating-push type 2 1 1

TRRLG-58  #o-ok x 3/ Hrdling hoad sorew E N
3L804-82 #12 Lockwasher N T
Reqd, for fire extinguisgher mtg,.bracket to dash
Speedometer
11C 17255-A] 6.75| Speedomster 1 1
: 2BL57-57 F8-32 x 1/% Fotnd hd.sorew 5 5
Recd. for speedometer to instrument cluster

11cFi7255 Speedaneter-for Export only 1
OIT 17261 90| Casing-speedometer shaft 1 1
01T 17262 .75| Shaft-speedomster & 14 2
GP 17271 05 | Gear-gpeedametsr driven 1 1
GP 17277 .15 | Bushing-speedometer drive gear 1 1
aP 17285 2,10 Gear-spesdcmster drive 1 1
GE 17353 .55 | Bleevo-npesdomstor 1 1

. - -
- Windshield Wiper
~GP 17500 i Wiper-windshleld-easy 1 1
~GP 17528 L e Hade-windehleld wiper 1 1
GP 17554 "~ 20 | Arm-windehisld wiper inmer & knob T 3
GP 17535 .50 | mm-windehield wiper outer 1 1
T 351305-80 Washer-windshield wiper arm flat-special 1 1
5L82L-62 Lock wasnor-windenield wiper arm 0 i
34055-52 Nut-windshield wiper arm 1 1
. .
Rear View Mirror
GP 17690 «35| Arm-rear viev irirror adjusting 1 1
355293-52 Berew-rear view mirror arm thumb 1 1
32920-52 HNut-rear view mirror arm thumb screw hq};@, 1.] X
GP 17696 .12| Eracket-resr view arm-outer ) 1 p
GP 17698 .75 | Bracket-rear view arm-inper 1 1
CGP 17723 .65| Mirror-rear view 1 T
Front Bumper

GP 17750 2.15| Bar-impact (1 1
GP 17752 25 | Gusset-frame to impact var-lower-RH . 1 1
GP 17153 .25 | Gusset-frame to impact bar-lower-IH 1 1
GF 17759 .65 | Gusset-frame to impact bar-upper 2 o
12 12
12 12

337996 3/5-16 Eex mit



29T w

CHASSIS PARTS AND PRlCE LIST

" PART :
. NUMBER :

LIST PRICE

° PART HNAME

STEERING

Crw | oaw

MODEL

W-S 5}'8_ Lockwasher

12 12

8 Reqd.for impnct “tar to upper gmset.

4 Reqd,for impact bar to lower gusset

20358-8 3/B-16 x 13/16 Hex head screw

35799-8 3/6-16 Hex nut

n
n

FLB0T-S  3/8 Lockwagher

Tor impact bar Lo side yail to lower gusaet

Rear Bumper

GF 17715

3.20

Bumper apay-rear

GP 17182*

1,50

Par-rear bumper-impact

POHL1-82 7/16-20 x 1-1/B Hex.head bolt

34868-=2- 7/16 Lock washer

3380p-82 7/16-20 Hex.nut

e
(e B e Bl W1

Regd.for reer bumper impact bar to refnf.bar &

bumper =rm j_rm_ar

533508-82 7/16-26 x 7/8 Carriage bolt

33B06-52  7/16-20 Reg.Hox.nut

ny no
o

T3LBG5-52  7/18 Lock washer 7

Reqd.for rear bumper impact bar teo rear bumper
bar outer '

L

e

GP 17787

km—réar bumper-inner

20831-52. 7/16-20 x 1-1/% Hex.ho&d bolt

33000-52 7/16-20 Hex,mut

[= =
el =

3LB00-52 7/16 Lock washer %

Reqd.for rear Inmper arm irmar .ttg!mﬁ miL‘L to arm

outer & spare wheel support

20l11-82 7/16-20 x 1-1/8 Hex.head bolt

> .
[

3hB08-52 7/16 lock washer

=
[

~ 53800-82 7/16-20 Reg.hex.nut

Regd.for rear bumper arm inner to side mmbor &

arm outer

«55

Reinforcement-rear bumper bar

2037i-52 7/16-20 x 7/5 Hex.head Bolt

“3L808-52 7/16 Lock wagher

33000-82 7/16-20 Reg. hex.out

it
ro| no| ro| m

Haqd..a.a rear ‘bmmer bar rein:i‘ to f‘rme rear croas
member '

G 17796

|65

Arm-ToaT Timpor-outer

2043-52 7/16-20 x 1-1/4 Hex.hoad bolt

33602-52 7/16-20 Reg.hex,nut

34808-52 7/16 Lock washer

| ol o oo
| n| nof -

Reqd.as rear bumper aym outer to frame plde member

to arm inmer & rear cross member




o ame

CHASSIS. PARTS AND PRICE LIST

PART

UMBER

LUl

LIST PRICE

STEERING

PART NAME

MODEL

. | ew

10-18043
OIA-18043

18010 18012

IBOISi 1801

Basic numbers only shown on illustration. Order by Part Numbers shown in lat of parts.

Shock Absorber

10 T8 L0pk-A Stud-ahock ebsorber bell-used with 8 8
fabric or rubber
.10 L8 4024-B Stud-shock absorber ball-used with B8 ¥
rubber only ’
I51022-2 Nut-3/8-2% thisi hex slotted-for shock: B 8
abEorber 1ink Pall siﬁf-apac:lal
01a 18010 .06 Ring-packing gland 4 K
1A 18011 07| Spring-shaft packing take up L. &
oA 18012 «05| washer-friction o L W
ola 18013 -C@ Retainer-spring 2 L I
GP 18024 .70 | Cover-shock absorber L L
GP 18028 2.55| Flange-abutwent & dowel pin assy N 4
4o 18043 .05| Pecking-wing shaft L “
01a 18043 10| Pecking-wing shaft L 4
GP 18055 1.15| Link aeey-front & rear shock absorber L L
B 18060 | .05| Bushing-shock absorber 1link rubber 8 B
GP 18080-A 5.50 | Shock absorber aasy 2 2 B
¥ 1 Reqd.for RH front, 1 reqd.for IH rear
Gp 18080-B %5.05| Shock absorber &ssy-right-rear 1
GP 18081-A 5.50| ehock abeorber assy _ ] T
' 1 Reqd.for IH front, 1 regd.for RH rear :
20k01-B2 7/16-20 x 1-1/16 Hex.head bolt 2 2
“34B0B-52 7/16 Lock vasher 2 2
330282 7/16-20 Bex,rut 2 2
Reqd.for front shock absorber to elde rall 5
20L61-82 T7/16-20 x 1-7/16 Hex.head bolt R IR R
3L808-92 /16 Lock washer 2| @
3380p-82 '{/16-20 Hex.nut 2 2
Reqd.for front shock absorber to eide reail to freme d
~ #1 C/M brace & engine front support brkt.
20421-82 7/16-20 x 1-3/16 Hox,head bolt 3 3
33802-82  7/16-20 Hex.rub 3| 3
3B08-52  7/16 Lock washer - 3 3
Roqd.for rear ehook absorber 1o 6ide T&il & pintie
hook to frame brace
20551-52 7/16-20 x 1-5/16 Hex.head bolt 1 1
~— 3380622 7_,_’16-20 Hex.nut 1 1




- 59 -

Foret Hotor Company,

CHASSIS PARTS AND PRICE LIST

want (5] s emce PART NAME srezaine MopEL
. SRECB-52 7/16 lock waeher o
Reqd for rear shock absorber to side Teil ‘I:.o pintle
. L . hook to frame dbrace & bmke hose 'brkt resr
GP 18081-B ' 5.25| Shock absarber assy-left-rear 1
014 18096 - 4Ol Gagket-flarge i mn b
GP 18096 %55 Wing sbAft & valve aeey-left front & right rear 2| 2
P 18099 3.25| Wing chaft & valve assy-right front & left rear 2 2
> [
Tire Chain
GP 18136-A| | ~ 6.75] Tire chaln essy-5.50 x 16 tlre ; i |
GP 101%6-Bp — 6.75| Tive opain asay-6.00 x 16 tire L
v ‘ .
.
_. Air Cleaner
GP 18205 §00| Cleaner assy-alr - T I
- H .
-Qil Filter
GP 18658 | 3.15] FMlter assy-oll T
GP 1866% .90 | Band-oil filter 1 1
GP 1B&66 .85 | Tube-oil filier-outlet 1 1
GP 18667 75 | Tube-oil filter-inlet T 1
GP 18668 .50 | Connector-oil filter to preasure gauge 1 2
11A 18669 ~10| Conmsotor-engine to oil fliter tube (Elbw 900} T 1
oV 10686 .10| Fibow-oll filter | &
D Reqd.for gasoline strainer irlet & offtlet
2 Woqd.for 011 Filter outlet tube '
g “20358-62  5/8-16 x 3/ Hox hosd bolt S E
- ] 3B07-52 3/8 lockvesher P o | 2
e B g, i Regd. for oll filter assy to cyl.head
" OLA 18692-A W10 cla:mpmss;r-oil filter tube-emall - 1 1
- N {Uned as oll filter hose to cyl.head olip)
i 207h8-82  3/6-16 x 3/% Hex HA bolt 2 2
A -82 Tockwasher 2| 2
o 35707-58 3/8 FIat vasher 3| 2
Reqd.for oil filter to cylehead . '




-60 -

BODY

PARTS AND PRICE LIST

‘HY-YIANIS 50091

L13NOVNE #0EE0M

L3%0VuE @99l

HOLYD 26891

[(H3ddn} INVEA 020€011

3814 9008041

ayvno Loge
d00T ¥EEEOI

NHOH

VIOV
. 1NOMIVE 002€)

dWVIaV3H SO0R!

avd 26+£0)l
GOOH OI191

HOLYD SO¥EON
TIONVH OSEEON
(MEMOT) WS OSOSON

130vue OISOl
a6 e8I
MINOS ISYSH
myY 30£2011
S6¥0 00ILOII

'WM-13NVd  OZ99i

4001 0301 —

S 205190 ——

<007 930L21}

i

~ | Tawws comem

dRYID 29¥R0N
‘WH-1I0vEE 29IE00

HH-0UY0E ONINNNY OS+# 9!

{3A3) 1704 948T01
AONMH 0SE29H

dYMLS FIvEll
H3IA0D 0062911
U3A0D Si¥ ¥l

TONYH 080£18

HOLO343N
08gEl

HY-L3xvua
ozrigil

NVHD 6821611

ous e9den
10N wLuSh

AMOVEE #0908 11

WBA0D 0099911

0T Lzl —

¥3A0D eORESN

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

—elINOVEE 3VIL¥I] .




G-

—=YE
TP T Pl
A ._U ’2 ,', -('{ 3

SAn

Tore Yovor Company,

BODY PARTS AND PRICE LIST

[
PART L STEERING
Pt a LIST PRICE PART NAME —T MODEL
BODY
L
GP 1100001 Body mssy-less paint incl,under body 2asy,elde panel asey 1 1
Back panel, cowl top pencl & Instrument panel
g Back
GP 116060k 1.55| Drecket-rear meat beck guide-RB 1 P
GP 1160605 | 1.L5| Eracket-rear seat tAck guide-IH i 1
26LB2-52 #12-2k x 1/2 Round head machine sorew 6 6
3u804k-g2 12 Tock washer [ 6
358102 -8154/ Fastener-turn button stud 16 | 16
"GP 1147183 L60| Support (bend rail to back panel) asey 2 2
60957-8 1/% x 5/8 oval head solid rivet In n
Floor
GP 1110788 .30| Bumper-floor board pedele spacer i 2 2
ol : 30e30-52  f1e-2h x 11/18 Sorew-floor pan to pedal 2| 2
. bumper
3h704-52 #12 Flat weeher-.1060r pan to pedal bumper | 2 2
34054-82 #12-24 Hex.nut-floor pan to pedal bumper 2 2
glh 7011136 .15 | Cover-floor pan brake reservolr-and grommet assy 1 1
GP_1110918 25 | Filler-floor board trens.cover plate-male T [
GP 1110920 40| pilier-floor boexd trana.cover plate-female 3 1
_GP 1112116 .15 | capket-tranamiseion cover-front & 1 1
_GP- 1112117 .15 | Gasket-transmission cover-lower rear 1 1
_Gp 1112126 .15 | Gesket-transmission cover-lower side-RH 1 1
GP 1lil2127 .15 | Gapket-tranemlesion cover-lower side-TH 1 1
' e
j}P 1101666 .25 | Plate-cross member to desh strainey dust*gusset-FA 1 1
_GP 1101667 .25 | Plate-cross member to dash etrainer dust guaset-IH 1 1
_GP 1112108 6.00| Flate-floor trans,cover assy-front 1 1
GP 1112110 8.25| Plate-floor board itrans.cover-rear 1 1
e 355%0-62 #12-24 x /16 Hex head sorew 2 2
— T 3550E0-E2 #12-0% x 1/2 Binding head screw & washer g 9
— assy '
T 31128-82 Square nut 12 | 1
3 1112148 .20 | Plate-floor board pedal opening cover .upper ) 2 2
_GP 1112150 .25 | Plate-floor board pedel opening.cover-lower 2 2
_GP 1112155 .25 | Plate-floor board steering columm opening cover-upper 1 1
GP 1112175 .25 | Plate-floor board steering colwmm opening cover-lower 1 1
i Z378-52 #12 x 5/8 Binding hoed shoet metal screw 91 9
TGP 1112608 L 60| Flate-floor gun vase-asay 1 1
“ep 121kg| .15 | Strip-ficor board pedels weather 1 1
GP 1112158 15 Strip-floor board steering column weather 1 1
Front
GP 1102081 1.75 | Loop-cowl top panel gun atrap _ 1 1
] 62246-38 5/16 x 9/16 Flat head ctek.eolid rivet 2 2
GF* 1101621 .12 | Plate-speed information 1 1
95032-819  #4-7 x 3/16 Drive scxew b L
GP 1101627 .15 | Plate-gear shift information ) T
) 95032-519 #:-7 x 3/16 Drive screw i y
CP 1101629 .20 | Plate-nomenclature 1 1
02046-819 #% - 5/16 Drive screw L. b




o Bia

BODY PARTS AND PRICE LIST

B PART NAME p e -
Seat
GP 1160032 27.00] pack-reer seat-assy 1 1
25655-82 3/8-24 x 1-3/16 Hex head drilled bolt 2 2
u7h7-52  3/8 Flat vasher 6 6
33979-82 3/8-24 Castle nut > 2
_ _ T2026-52 1/8 x T/8 Cotterpin 2 2
GP 1162604 2.10| Par-reer seat foot rest-FH 1 1
G 1162605 | 2.10| Dr-rear seat foot Yesi-1H T
' . 20571-82 7/16-20 x 7/8 Hex.head bolt '
SIT00-82 7/16 Fiat washer 2 -
3L806-82 7/16 Tock washer " ) &
GP 1162410 4 20| pracket-rear sest pivot &
_ 62246-8 5/16 x 9/16 Flat head countersunk rivet 6
GP 1162400 .25 | Bracket-rear seat frame to wheolhouse . 2 2
80935-8 5/16 x 1/2 Oval head eolid rivet b 4
GP 1162900 .75 | Cover-front 8eat cushion-asay : 2 2
GP 116L416 £.00 | Cover-front seat back-asay 51 2
32986-515 #6 x 1/2 Ovel heed screw 10 | 0]
: - 34884-515 #6 Finish washer 10 | 10
GP 1166600 7.75 | Cover-rear se&t back-agsy ! 1
32088-515 #8 x 1/2 Oval head screw 10 ( 10
| 34885-515 No. 8 Finleh washer 10 | 10
GP 1163004 10.25 | Cover-rear geat cushion-Aasy 1 T
30989-32 10 x 1/2 Oval head machine screw 10 | 10
SiB75-82 M0 Countersunk finieh wesher 10 | 10
GF 1160080 §2,00 | Cushion-roer sest-agay 1 1
95160-815 TFastener-gpat cushlon cover socket 6
95307-615 maatener-sgat oushion cover button 6 6
9546Lh-515 Pagtener-seat cushion cover stud 6 [
95452-515 TFestener-seat cushion cover eyelet 6 6
GP 11617526 B.00| Frame-rear seat back-and panel assy 1 1
GP 1160600 1%.00 | Frame-rear geat cushion-and panel agsy P 1
GP 1162550f 1.70 | Hinge-passenger seat-assy 5 2
GP 1152952 .25 | Ioop-top and side curtain roll strap footman L N
38963-815 #.0-22 x 3/4 Ovel noad machine serew 8 8
L ]
GP 1163206 6.00| Pad-front seat cushion-rubber 2 2
GP 116L012 425 | Pad-front seat back-rubber ] 2
GP 1166800 9.75| Pad-rear seat back-rubber 1 1
GP 1163846 17.00| Pad-rear mest cushion-rubber 1 1
GP 1160822 1,30| Panel-fuel tank shield 1 1
32025-82 No. 12 x 1/2 Borew 7 it
GP 1160326 15.35 | Seat-passenger-assy-less trim 1 1
GP 1161912 16.75 | Seat-drivers-asey-less trim ” 1 1
GP 1160016 §8.50 | Beat-passenger-assy-camplete with mounting brackets 1 3
2hL27-2 5/16-2k x 1-1/h Hex head bolt-seat hinge L L
y to floor pan
34846-52 5/16 Heavy lockwaeher-seat hinge to flr,pan 4 L
GP 1160012 §2.00 | geat-drivérs-assy camplete with mounting brackeis 1 1
20387-82 5/16-24 x 1 Hex head bolt-seat supt.to flr, Y N
FLBLE 82 5/16 Heavy lock washer-seet supt.to fir i T




BODY PARTS AND PRICE LIST

-
N::::ER § LIST PRICE : PART N.AME ::T:ERI:: . MODEL
GP 1160026 70.00| Seat-rear-apsy-complete : il 11 1
A 355504-52 Rear seat pivot bol e 2
. 37ho-52 1/2 Flat washer T | b —
GP_ 1161302 -22 | Spring-rear seat frame retaining . 2 2 T
. 60B94-5 3/16 x 5/16 Oval head solid rivet L L
GP 115293k ) 1,15 | Strap-top & eide curtaln roll-& buckle asgy i 2 2
GP. 11529Lk 1.50| strap-top & side curtain roll-g tip asay ) 2
GP 1162548 .65 | Bupport-papsenger seat rear 1 1
GP 1166404 1,15 | Trim-front seat side panel-asey-FE 2 2
or 1166405 1.15| Trim-front seat side panel-asay-TH ) 2
ak 32986515 #6 x 1/2 Ovel head screw 12 | 12
34884-515 #6 Finieh washer 12 | 12 —
L]
Side
GP 1102396 .60 | Bolt-safety eye-on cowl slde 2 2
) 3409782 3/8-16 Square nut 2 2
: 3480782 3/8 Lockwagher 2 2
GP 11314204 .35 | Bracket-band rail & top support front HH 1 T =
GP 1131h21A L5 | Bracket-hand rail % top support Iront-Ld I T S
GP 1131208 — .50 | Dracket-hand rall & LOp BUPPOrt Year-RE T | T =
GP 1131k21RB ,50] Bracket-hend reil & Top eupport rear-LH 1 s -
730k0-82 5/16 x 1-5/6 Clevie pin | o4
351400-82 .4 Spring washer L %
T 34706-52  5/16 Flat washer " I
, T20L0-52 1/8 x 5/8 Cotterpin | B
GP . 1151289 . .55 | Chain-hand & top bow locking-asey iy I 5
GP 1120040 5.75 | curtain-body side-asgy-RH 1 1
GP 1120041 5.75| Curtain-body side-assy LH S - 1 at
' ; 9397-52 Fastener-btutton B 12 12
PHU60-52 Fastener-socket ' 12§ 12
358318-515 Gramet L %

; 358317-815 Washer M ) ;
8w B13050 50| Hendis-outeide essist : T I ;
2037162 7/16-20 % 7/8 Bolt-bandle to sids panel | 2 | 2
204912 7/16-20 x 1.5/8 Bolt-bandle to side panel | 6 | ©
34708-82 7/16 Flat washer-handle to side penel 8 8

_ 34808-82 7/16 Lockwashsr-handle to side panel 8 8
GP 11278261 | 5 [ Toop.side panel strainer gun strap 2 2
GP 113141% T 6,00| Strap-adjustable safsty—eesy 2 2
' 2008752 5/16-2% ¥ 1-5/B Eoli-safoty strap to body 5 2 .
glde - { . i
351391-82 5/16 Bpecial specer washer-safety strap to| 2 [ 2 I

body elde ¥ y
33923-82 5/16-2h Check nut-safety strep to body side| 2 2
Z4706-82 5/16 Flat washer-safety strep to body elde | 2 2

Top

GP 1151268 15.75 | Bow-top-and hand rail aesy 1. 1
cp 1152700 %1.5C| Deck-top-asey 1 1
358318.815 Grommet _ |16 | 16

358317-815 Washer _ 16 16 b
cp 115117h| |  Nut-band rail & top row wing-assy L 1
GP 1150438 i 1.90| gerew-top bow mocket thumb ; 2 a
- 352471-5 Top bow mocket thumb screw groove pin 2 2

11503787 |. L1 socket-top bow ' ' 2
1152720 1.15| strap-top deck adjusting-asey-16-1/2" long 3
1152730| | 1.10| ‘strap-top deck sdjusting-essy-1L" long 1 1

M| M|




-6k -

BODY PARTS AND PRICE LIST

[ Y“"'r‘v{ .
( —H‘J:,.-‘_/

N

‘I\D!

[
[
A
L J
]

N::‘R-.;“ LIST PRICE PART NAME B:I':Erl:: MODEL
_ Tool Compartment
GP nke1se| .20 Hinge-tool canpartment COvVer-asey I T -
B 30070-52 QB—}E'J: 5/8 Binding heed machine screw 8 8
34079-82 Eex nut 8 g8
34803-82 Iook washer 8 8
G0895-8 3/16 x 5/16 Oval hoad solld rivet | B | 8
GP 11hs127 .70} Lock-tool cmpartman‘t-and key assy 2 2
- GP 1146100 3.60| panel-tool compartment cover-asey 2 2
3818882 No. 10-32 x 3/8 Screw 8 8 w
3470382 Wo. 10 Flat washer 8 8 o
3480%-82 No. 10 Lock wesher 8 8
34079-52 No. 10-32 Eex nut 8 8
GP 1146126 ‘.~ 20| Flate-tool compartment Tock striker 3 5
6089h-5 3/16 x 5/16 Ovel head solld rivet I i
GP 1146148 60| Strip-tool compartment cover pamel weather 3 3
Wmdshleld
eP 1103302 80| Arm-windahield eving 2 2
: : 351%0-52 Windohieli-sying arm TiAt vasher | %
GP 1103162 %.45 | Bracket-windshield lower pivet-RH on body X 1
GP 11035163 3,55 | Bracket-windenield lover Hivot-LE-on body 1
20367-82 5/16-2h x 1" Hex head bolt-pivet brkt.to L[ b
cowl flange )
34706-82 5/16-Flat waeber-pivot brikt,to cowl flange b k
3uBL6-52 5/16 Heavy Look washer-pivot brkt.to cowl b &
flange o ;
33798-82 5/16-2h Hex mut-pivot brit.to cowl flenge k L
23576-52 1/4-20 x 3/& Carriage bolt-pivot brkt.to L L
cowl top
34805-82 1/h Lockwasher-pivot brkt,.to cowl top 4 %
33795-82 1/1-20 Hex nut-Pivot brkt.to cowl top M N
Gr 110352%F 1.25 | Bracket-windshleld clamp _ z 2
GP 110330k 65 | Breckpt-windshield ewing erm-asfy-on Tubo 2 2
GP 1103310 50| BEracket-windshield swilng arm-assy-on frame 2 2
£28330-52 Windshleld swing arm frams brit.screw b L
GP 1103488 1.75 Caton-windebleld clamp 2 2
28349-52 1/4-20 x 5/8 Screw-clamp catch to inst.pnl.| ¥ | &
3595482 #1k Countersunk Shakeproof Lockweeher- L b

clamp catch to inst.panel

il




B
Foret fovor Company.,

BOP___Y_ PARTS AND PRICE LIST

LEN Uing
I
L./'( el

FAaTe

STEERING

=
i 'é LIST PRICE PART NAME e MODEL : L3
GP ]_'1.05148‘2 3.30| Qlamp-windshisld-asay =) el _— s=== maer-

20k44-=2 1/L20 x 1-3/8 Bex head bolt ) K

3480552 1/4 Lockwashsr L 4

3324352 Ho, 12 x 3/B Oval hesd screw 2 2

358102815 Fastensr-turn button stud 6 | 10
"GP 1103020 7.50| Freme-windshield upper-asay T 1
GP 1103030| | 10,00} Frame-windahield lowér-assy 1
28%20-82 Windshield frame screw 5 5

GP 1103100 £.00| Glese-windshield-assy 2

|

Gp 1103350/ 3 .30| Handle-windshield center T
P6480-&2 Windshleld center nandle screw 2 2

34802-82 Windehleld center handle washer 2 2

GP 1103146 "85 | Hirge-windshiold female 1 T
GP 110333% .25 | Loop-windshleld hold down , 3 3
2y . 3343-52  #12 x 3/8 Oval head machine screw 6 6
GP 1103492 60| Pad-windshield roiding bumper-on hood 3 1
3003182 1/4.20 x 5/8 Oval head machine screw L ]

3470582 1/k Flat washer L 4

34805.52 1/h Lock washer L L

33795-02 1/4-20 Hex mut L 4

GP 1103446 40| Plate-windehleld clamp tapping-on inst,.panel 2 2
B kshBz.a .20| Serew-windshield swing arm thumb 2 ]
Biw 811189 .05 | Screw-windehield swing erm to bracket 2 2
GP 1103106 1,00| Strip-windshield retaining ; 1 1
GP 1103110 1.20| Strip-windshleld weather G 1 1
GP 1103080 1. Strip-windshieid frame to cowl weather 1 1
33518552 No. 10 x 1/2 Screw . 15 15

3510165 No. 10 Flat wesher 15 | 15

GP 1103008 38,00 | Tubs-windehield frame-assy-complete 1 1
35554652 3/8-16 x 1-1/2 Hex shoulder dolt 2 2

34709-52 1/2 Flat washer 2 2

89752-52 No. 10-24 x 3/8 Headless cone polnt set 2 2

serev-windshield side tnbe to windshield
lower plvet on body bracket

B L5LE5-A .27 Washer-windshleld swing arm bracket cup 2 2
B Lsh80 .01 | Washer-windshield swing erm rubber 2 2
994 8103311 .02 | Washer-windshleld swing erm bracket 2 2
GP 110301k §0.80| windshield-frame & gless assy-camplete 1 1




ﬁ%@&wm

FORD STANDARD

"PARTS

PART

PART

PART

PART

NUMBER LIST PRICE NUMBER LIST PRICE NUMBER LIST PRICE NUMBER ;_'.s-,- PRICE '
20026-8 .., .ok 23394-82 .. ,75C ,01 32989-82 .. .koC .01 ikh-s2 .. .55€,01
200i4-S7  ..1.70C .02 23398-52 .. .06 33178-82 .. ,55¢ ,01 341.59-52 .03
20046-8 .. .01 23hoh-52  ,.2,350 .02 3384k-2 ., 500 .01 34703-52 . W15 ,01
2004652 ,.1.15C ,02 23558-22  ..1,15C .02 33190-82 .. ,50C .0l 34703-87 15¢ ,01
20300-87 . 650 .01 23%78-52  ..1,80C .02 33h3-z2 .. o1 3k70b-52 100 .01
20%09-82 .. .70C .01 23931-52 . .Bog .01 33784-8 .+ JTOC .01 sh70k-S7 .,
20311-52 .. k5C .01 2h3h7-52 . .01 33786-S .03 3h705-32 . .,25C .01
20318-8 . #85C .01 24387-82 «1,10¢ ,02 53786-82 . .03 3k705-87 .. .25C ,01
20%19-82  ,.1.300 ,02 eklip7-82  ..3,75C ,02 33795-82 500 ,01 34706-82 .. ,30C ,01
20%24-s2  ..1,10C ,02 246223 ve 235C .01 33795-87-8 .. .50C .01 3u707-52 .. ,30C ,01
20325-82 ., .80C .01 2L682-s2 1.250 ,02 337952 ,35¢ ,01 34708- 82 Jboc ,01
20306-8 .. .65¢ ,01 obhs-g2 ., .01 33797-5 .. .60C ,01 3k709-32 .50¢ ,01
20326-2 .. L0l 24916-8 & .01 357988 .. .60C .01 3474652 . .20C ,01
20327-S2 .. .01 2h916-82 ., .02 33796-82 .65¢ .01 3h7h7-82 . .20¢ ,01
20328-5 «+d,70C ,02 2hgk3-s2 ., 1.35C .02 33798-57 .. .65C ,01 34Tho-g2 .. ,35C 01
20328-s2  ,.1.100 ,02 2hgsl-s2  ..1,25C 02 33799-8 .. 3480p-g2 .20¢ ,01
20346-s  ,.,1,10C .02 250%2-82 .. .03 33800-87 ,90C ,01. 34802-57 20 ,01
20347-52 .. .01 2523187 . .60C ,01 33802-82  ..1,30C ,02 34803-s - ,, .10C .01
20348-52  ..1.45C .02 osh1-s2 .. .20 5%816.5 e .03 3k803-s2 .. ,15C ,01
20357-8 ve .90C 01 25655-82 .. O 53482 ,.1.700 02 34803-87 150,01
20357-82 .. .01 25602-82 . 0% 33805-87-8 03 34804-82 .150 .01
20358-8 - 261485 .. JT0C 01 33836-ST o Ok 34805-8 es #15C 01
20366-8 - .01 26h52-s7  ,.1,10C ,02 33838-8 34805-82 ., .20C 01
20%67-82  ..1.300 ,02 26U57-87 .. ,50C .01 33842-82 . .03 34805- 57 . .20¢ ,01
20368-2 .0 1,50G .02 26L57-58 ,50C .01 33846-52 «s 1,800 .02 34806-8 ... 200 ,02
20371-82 .. i 26462-8 o J35C%01 3384667 1,800 ,02 34806-82 .. ,250 ,01
20385-82 .. ,800 ,01 26462-87 . Jhoc o1 33879-57 1,100 02 34806-S7 .. .25C ,01
20387-82 . 01 26467-52 . Jhoo o1 33882-8 . .. .03 34807-8 . J30C .01
20388-5 1450 02 26480-82 .., .35C .01 33807-97-8 .. .05 3807-52 .. ,300 .01
20368-82 ..1.60c ,02 26482-82 . Joc .01 33911-8 v+ J80C .01 34807-87 .. .30C .01
20396-8 .. ,90C ,01 26483-s2 .. .4Gc .01 33920-82 . 56 .01 34808-8 .. .50C 01
20k01-82 .. ,90C .01 26515-82 .T00 ,01 33921-8 e ,06 34808-s2 .. .60C ,01
204098 - 26547-8k . LT56 ,01 33923-8 .. ,60C .01 348098 ve +650 ,01
20411-82 % .03 26587-87 .. ,70C ,01 %%3923-82 .. .65C ,0L 34809-52 .70¢ ,0L
20421-~52 . o 27115-82 .+ LT5C 01 33925-22 o 50 01 3u810-s2 . .70C .01
20430-8  ,,1.70C .02 on61-8 . .65¢ .01 53927-87  ..1.35C .02 34813-5 .1,70C ,0
20431-82 e 02 28330-s2 s oTOC ,01 33977-52 ..1,10C ,02 348ok-go es 200 01
204528 ..1,700 02 e8349-s2 .. ,70C ,01 33979-82  ..1.10C ,02 34805-s7 ,, .20¢ ,01

- 2okl-g2 .. .02 28362-82 .350 ,01 3%981-82 .. 1.75C .02 34830-8 .50C ,01
20bkL3-g2 Ve .05 28963-815 .. .60C ,0L 33981-918 .. .02 3h8ho-g wi SO O
20L4L4-g2 «e1,T0C ,02 30031-82 ., ., 70C ,01 33988-82 ..1,h5¢ ,02 348hp~g7 .s L20C ,01
204478 ..1.65C .02 30060-82 .. ,55C ,01 34029-8 .+ 1,25¢ ,02 34843- 52 15¢ 0L
20k61-82 . .03 31032-s2 .. ,35C ,01 zuo30-82  ,.1.30C ,02 34843-57 o 125000
20468-8 .1,50C 02 310k5-82 .. h4oOC .01 s4030-87-8 ..1,3%0C ,02 348Lk6-8 .25¢ ,01
20487-52 g 403 31077-87 .. .b5C 01 34031-82  ,.1.65C ,02 34846~ 52 .30C ,01
2048982 .. .02 31218-57-8 ..1,85¢C ,02 34031-818 .. ,03 34849-9 = .01
20451 ~g2 .08 3478-82 L. ,70C .OL 3403%2-3 o .03 3h8hg-s2  ..1,10C ,02
20522-9 1,900 ,02 31588-87 .. .60C .01 3L052-87 .. 250 .01 34868-5 .20C ,01
20527-80 i 05 31598-57 ee 2500 01 3hosh-82 v 550 .01 34878-52 .200 ,01
20559-52 .. .05 31628-57 650 01 zLo78-82 .. L30C .01 34884-315 .20C 0%
2477-87-8 .. .03 51662-22 .. .80¢ ,01 34079-87 .. .30C ,01 34885-815 306G .01
P1hgp-82  ,.1.30C ,02 31700-87. .. 60C ,01 34081-87 .. .MOC 0L 3h902-8 200 0L
21502-8  ..1.20C .02 0702~ ..1,100C ,02 sho83-2 .. .02 34902-22 .. .25C ,0L
2152h-8 o .02 31043-g2 .75 ,01 3h096-92 .o ,60C 0L 34903-S7 .. ,30C .01
| 22e2p-52 e .05 3eeh8-s2 . Jkoc .01 3ho97-82 .. .B5C ,01 3hgok-g2 . 300 ,01
20228-5 .05 32014-87 . .35¢ .01 34110-82 .. ,Boc ,01 3490587 .. .350 0L
22208~ 82 .05 32924-82 JAset o1 34126-87 - 250 00 34906-8 . o30C 01
22029-57-8 .05 32925-82 .. .60C ,01 3k1e28-82 .. ,25C .01 3k907-52 Ji5¢ 01
20503 -8 "y .07 32986-515 .. ,35C .01 34129-87 .. .25C .01 34011-87  ..1,bkoCc ,02
23376-82 . 550 ,01 32088-815 - .. ,50C .01 -3hila-s .. .20C .01 3hgeo-8 e .01




: © wif -

& flovorCompany,

PART

FORD STANDARD PARTS

PART PART PART

NUMBER LIST PRICE NUMBER LIST PRICE NUMBER LIST FRICE NUMBER LIST PRICE
34ou1-5 e 2500 01 720168 .05C L0l 3509835 .03 355378-3 ok
Shosh-s2 .. LkoC .01 72018-8 .s ,15C ,01 351002-82  ..1.75C .02 355417-8 .,

3Lg56-52 . .60C 01 T2026-8 e R 1D0 00 351059-8 Th ,03 3s5443-82 .. ,85¢ .01
35034-82 .03 72026-32 . ,10C ,01 351216-8 .. .30C .01 555483-5 5 Ol
3506k- 82 .03 72035-8 . .100 .01 351053-97 .. ,15C .01 355504-82 ., .ob
36290-52 JOh 12043 -8 v 425C .01 351260- 8 . J5¢ .0t 3555118 " .03
36909-823 .. 720843 i «130 0L 35128357 .. o2 35555-8 .07
36587-57 1.30C ,02 T2071-8 o 5150 .00 3513032 .. ,15¢ ,01 355526-8 .., .03
>6188-=2  ..2.30C ,02 72089-5 .. .20C ,01 351360-52 L75¢ ,01 355546-82 .. ,05
38e27-82 ,50C .01 73889-897- .. .03 3513%62-82  ..1.25C @2 I55550-8 .. 06
38238-52 8 ... Ok 73905-87-8 L08 351370-8 . 300 ,01 3555518 .06
30249-52 9 ..,.500 .01 73925-57-8 Ol 351301-82 .. 0k 35555-8 .. 05
39038-52 .. .65C .01 73928-87 .06 35400-82 .. koc ,01 3555548 .,

39070-82 +e ,35C ,01 73931-87 . .02 35143687 ,,1,30C ,02 355578-8 . .05
60006-5 v #1200 01 73040-52 .. .05 351466-%2L ..1,65C 02 3555958 ...

60076-S . A5 01 7hil1-s s 4200 ,01 351614-22 .. ,35C ,01 355640-8 .. .25
60093-8 e 550 0L T4173-8 < L,70C ,01 351629-S21A-B, ,25C .01 35569%-5 .. .06
60371-5 oo o350 ,01 T4178-5 - .03 351779-87 .. ,85C ,01 355698~ W05
60386-5 «s 300 ,01 881h6-3 e .02 351915-8 .. ,35C .01 355699-8 o
60400-5 J35C .01 88371-8 W 1.45C 02 351%26-8  ,, JhoC 01 355823-87 Lok
60k02-3 .. L4500 .01 88403-8 . .ok 352201-5 .. ,15C ,01 355829-97 .0h
6041L-8 . J35C .01 8877-8 ' .02 3522508  ,, .10C ,01 356073-8 .. .05
60430-5 . 7550 08 89752-82 .. .05 3%un-s  ..1,10C 00 356125-5 .. L0k
60hli-3 s ,55C 0L 92037-119 .. - 35549~ 57 .04 356126-8 Ol
60U57-8 . 550 .01 r 92046-519 .. .B5C .01 352581-8 .. ,65C .01 356127-8 .0k
604T70-8 .55¢C ,01 950%2-819 .05 W53027-87 .. Ol 3561485 25
60472-8 ..1,100 ,02 95397-82 .06 35303187 . Kerd 3562058 .

60894-5 ++ ,10C 0L 95397-815 .. .03 353043-57-8 ., .03 356385-57-8 .. .03
60903-3 Jloc 01 g5h5e-815 .. .05 353050~ .ol 356h11-8 . .. 03
60918-5 ve 4300 .01 9sk60-82 .. .05 35%451-5 .05 3s6h13-8 ., .ok
60933-3 + 4300 .02 95460-815 .. .05 35806k-5 .. .03 356483-S7  ..1,100 ,02
60957-8 .. JhoC 01 95u6L-515 .. .ok 353075-8 .. .0k 356504-8 .. .05
62265 s JU5C 01 350081-ST .. .01 353088-5 : .03 356511-5 .1.10C ,02
62257-9 «s L300 ,01 350118-87 .. .60C .01 35302-82 .. .Bo0C .01 3865138 ,,

62295-5 o 350 00 35006k-87  ..1,k00 ,02 35538 - . 05 357202-8 ,05
6464T-8 .. 30C .01 350360-2 .. .03 35510£57 o .ob 357698-8 W05
720038 .s .05C 01 350400-8 .. ,800 ,01 355104-84 ., .0k 3580k8-8 .. .05
720048 .. J05C 0% 350433-8 .a S000 01 355112- 2 . .85¢ .01 35807458 i 05
T2008-8 .+ ,05C ,01 3504398 ,,1.40cC .02 355117-87 .. .03 358102-815 05
72009-5 .. ,05C 0% 35067682 .. ,80c .01 355239-52  ..1,000 .02 358200- sk .05
72010-8 .+ J10C ,01 3506458, 07 3552kk-52  ,.1,10¢ .02 358317-515 .. 1.b50 .02
T2010-52 . ,l0¢ 01 350925-8 .. .02 355293-2 .. .ok 358318-815 .. .03




